spare parts list
Turbo2 230V EU

Uzin Utz Tools GmbH & Co. KG | Ungerhalde 1 | D-74360 lIsfeld
Telephone: +49 (0)7062 91556-0 | Telefax: +49 (0)7062 91556-44 | www.wolff-tools.com



Table of contents

1 Turbo2 EU (0001/2006-0313/2007) 5
1 Frame 7
2 Motor 9

1 Motor 230 V Bosch Super '56 11
3 Striking mechanism 14
4 Oscillator 16
5 Transport Chassis 18
6 Bracket 20
7 Drive Shaft 22

4 Mounting block/ Axle right Turbo 24

18 Gear block Turbo'48/ Super '30 26

24 Mounting block / axle left Turbo/Sup. 28
9 Cockpit 30
10 handle 33
11 handle complete 35
12 Weight 37
13 Parket-Set 39
15 Circuit diagram 41
16 Tool kit 43
17 Accessories 45

2 Turbo2 EU (0314/2007- 0679/2008) 46
1 Frame 48
2 Motor 50

1 Motor 230 V Bosch Super '56 52
3 Striking mechanism 55
4 Oscillator 57
5 Transport Chassis 59
6 Bracket 61
7 Drive Shaft 63

4 Mounting block/ Axle right Turbo 65

18 Gear block Turbo'48/ Super '30 67

24 Mounting block / axle left Turbo/Sup. 69
9 Cockpit 71
10 handle 74
11 handle complete 76
12 Weight 78
13 Parket-Set 80
15 Circuit diagram 82
16 Tool kit 84
17 Accessories 86

3 Turbo2 EU (0680/2008-1834/2014) 87
1 Frame 89
2 Motor 91

1 Motor 230 V Bosch Super '56 93
3 Striking mechanism 96
4 Oscillator 98
5 Transport Chassis 100
6 Bracket 102
7 Drive Shaft 104
4 Mounting block/ Axle right Turbo 106
18 Gear block Turbo'48/ Super '30 108
24 Mounting block / axle left Turbo/Sup. 110
8 PB-Drive Shaft 112
5 Gear mounting right 114
11 Gear block Turbo'48/ Super '30 116
14 Mounting block / axle left Turbo/Sup. 118
9 Cockpit 120
10 handle 123

Page 2 /331 31.03.2024



Table of contents

11 handle complete 125
12 Weight 127
13 Parket-Set 129
14 Bracket 4 positions 131
15 Circuit diagram 133
16 Tool kit 135
17 Accessories 137
4 Turbo2 EU (1835/2014 - 2831/2018) 138
1 Frame 140
2 Motor 142
1 Motor 230 V Bosch Super '56 144

3 Striking mechanism 147
4 Oscillator 149
5 Transport Chassis 151
6 Bracket 153
7 Drive Shaft 155
4 Mounting block/ Axle right Turbo 157
18 Gear block Turbo'48/ Super '30 159
24 Mounting block / axle left Turbo/Sup. 161

8 PB-Drive Shaft 163
5 Gear mounting right 165
11 Gear block Turbo'48/ Super '30 167

9 Cockpit 169
10 handle 172
11 handle complete 174
12 Weight 176
13 Parket-Set 178
15 Circuit diagram 180
16 Tool kit 182
17 Accessories 184
5 Turbo2 EU (2832/2018 - 03258/2020) 185
1 Frame 187
2 Motor 189
1 Motor 230 V Bosch Super '56 191

3 Striking mechanism 194
4 Oscillator 196
5 Transport Chassis 198
6 Bracket 200
7 Drive Shaft 202
4 Mounting block/ Axle right Turbo 204
18 Gear block Turbo'48/ Super '30 206
24 Mounting block / axle left Turbo/Sup. 208

8 PB-Drive Shaft 210
5 Gear mounting right 212
11 Gear block Turbo'48/ Super '30 214
14 Mounting block / axle left Turbo/Sup. 216

9 Cockpit 218
10 handle 221
11 handle complete 223
12 Weight 225
13 Parket-Set 227
15 Circuit diagram 229
16 Tool kit 231
17 Accessories 233
6 Turbo2 EU (03259/2020 - 03852/2023) 234
1 Frame 236
2 Motor 238
1 Motor 230 V Bosch Super '56 240

Page 3/ 331 31.03.2024



Table of contents

3 Striking mechanism 243
4 Oscillator 245
5 Transport Chassis 247
6 Bracket 249
7 Drive Shaft 251
4 Mounting block/ Axle right Turbo 253
18 Gear block Turbo'48/ Super '30 255
24 Mounting block / axle left Turbo/Sup. 257

8 PB-Drive Shaft 259
5 Gear mounting right 261
11 Gear block Turbo'48/ Super '30 263
14 Mounting block / axle left Turbo/Sup. 265

9 Cockpit 267
10 handle 270
11 handle complete 272
12 Weight 274
13 Parket-Set 276
15 Circuit diagram 278
16 Tool kit 280
17 Accessories 282
6 Turbo2 EU (03853/2023 - heute) 283
1 Frame 285
2 Motor 287
1 Motor 230 V Bosch Super '56 289

3 Striking mechanism 292
4 Oscillator 294
5 Transport Chassis 296
6 Bracket 298
7 Drive Shaft 300
4 Mounting block/ Axle right Turbo 302
18 Gear block Turbo'48/ Super '30 304
24 Mounting block / axle left Turbo/Sup. 306

8 PB-Drive Shaft 308
5 Gear mounting right 310
11 Gear block Turbo'48/ Super '30 312
14 Mounting block / axle left Turbo/Sup. 314

9 Cockpit 316
10 handle 319
11 handle complete 321
12 Weight 323
13 Parket-Set 325
15 Circuit diagram 327
16 Tool kit 329
17 Accessories 331

Page 4 /331 31.03.2024



1 Turbo2 EU (0001/2006-0313/2007)

Page 5/331

b = Z\

"G

31.03.2024



1 Turbo2 EU (0001/2006-0313/2007)

Item no. Article no.

1 01_01 038587
2 01_02_050946
3 01_03_038587
4 01_04_038587
5 01_05_038587
6 01_06_038587
7 01_07_038587
9 01_09 038587
10 01_10_038587
11 01_11 038562
12 01_12 038587
13 01_13 063754
15 01_15 038587
16 01_16_048951
17 01_17_038587

Page 6 /331

Description
Frame

Motor

Striking mechanism
Oscillator
Transport Chassis
Bracket

Drive Shaft
Cockpit

handle

handle complete
Weight
Parket-Set

Circuit diagram
Tool kit

Accessories

31.03.2024



1 Frame




1 Frame

Item no. Article no.

© 00 N o u b~ W N -

e
w N R O

Page 8 /331

015106
015054
014736
014860
014735
083960
014876
015154
014799
042795
038606
014835
015107

Description

Chassis TURBO

Piston block,four-square,univ.SEE 10928

Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912
Cylinder head bolt M8x20 10.9 DIN 912
Cylindrical pin 8x 40 DIN 7979

Cover Turbo

Lens head screw M6x10

Strap f.cover cpl. Turbo?2

Holding device f.shackle Turbo2/Extro2
Washer 6,4x30x1,25 n.DIN 522
Bracket Turbo SEE 175341

Quantity

A M P P MR DM O D O O N P

31.03.2024



2 Motor

Page 9/ 331 31.03.2024



2 Motor

Item no. Article no.

© 00 N o u b~ W N -

o e T T = Y S Ry et o
© 00 N O U A W N BB O

Page 10/ 331

015146
015130
175868
014860
051948
017663
014736
015129
051919
016860
014721
014858
014937
014828
056685
014724
017473
015152
050945

Description

Motor 230 V Bosch Super '56

Motor cover, new Turbo

Suppression module Snubber 230V/115V
Schnorr Washer M8

Cable gland M20x1.5

Tooth lock washer 4.3 Form A DIN 6797
Cylinder head screw M8x30 DIN 912
Toothed belt disk ZZ20 Turbo

El.cord 3G2,52X0,32M black Schukost
Motor plate universal Turbo

Cylinder head screw M5x25 DIN 6912
Schnorr washer M5

Toothed belt 187 L 100

Washer M8 DIN 125 A

Ceramik-terminal

Cylinder head screw M5x90 DIN912
Cylinder head screw M4x8 DIN 84 brass
Carbon brush (230V/115V Turbo/Super 1 PA
Motor cpl. 230 V Turbo?2

Quantity

R R B B B N R M DM R R P NN RN R R R

31.03.2024



1 Motor 230 V Bosch Super '56

&) -850

s @_28- 822
3 >
ol
o B,
&

Page 11/ 331 31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no.

1
2
14
23
25
28
29
30
31
32
33
34
35
38
39
45
51
60
61
64
103
803
808
810
813
816
821
822
826
833
835
840
846
848

Page 12/ 331

070728
017441
075505
019482
036803
081792
078700

079226
173681
039983
071400

078303
078702
088399
054436

017443

015152
078448
017444
036554
073076
033959
039983

036804
078747

Description

Motor housing f.motor Bosch 2600W
Pole piece 230V 2600W Bosch

Ball bearing f.BoschMotorGWS26-230
Carbon brush cap

Spindle

O-Ring @79x1,8 mm

Sealing ring f.Motor GSW26

Air Distributor

Air ring stirring unit f.MotorBosch2600W
Retaining snap ring

Oil seal washer f. Turbo/Super Motor
Washer Turbo Engine Bosch

Felt Washer

Rubber ring f.Motor GSW26

Rubber ring f.Motor GSW26

Hexagon nut Bosch M10, SW14
friction bearing

Thread-forming tap. Screw

Tapping Screw

Self-Cutting Screw

Cable routing

Armature 230V

Nameplate

Carbon brush (230V/115V Turbo/Super 1 PA
Ball bearing Motor Turbo/Extro
Carbon brush holder f. Bosch Mot.
Gear block housing Boschmotor GWS26
Drive hub plate f.GWS 26-30

Cone wheel set

Oil seal washer f. Turbo/Super Motor
Fan

Pushbutton

Supporting washer f.Motor GSW26

Spring retaining ring

Quantity

R S = = T T e R e e N R e e R e N e e e T e = T = T R Y =R S R = E R N R S R SR

31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no. Description Quantity
850 Deep-Groove Ball Bearing 1
851 033961 Needle bushing 1

Page 13/ 331 31.03.2024



3 Striking mechanism

Page 14 /331 31.03.2024



3 Striking mechanism

Item no. Article no.

© 00 N o u b~ W N -

o e T T = Y S Ry et o
© 00 N O U A W N BB O

Page 15/ 331

015144
014938
015417
014861
014710
014856
014850
014712
014853
015145
014901
014903
014852
017079
014742
016873
015155
015156
015037

Description

Connecting Rod Turbo

Thoothed belt 210L050
Connecting rod bearing Turbo-/Su
Washer M10

Ball bearing 6206 2RS1 C3

Safety washer 162 DIN 472

Safety washer A17 DIN 471

Ball bearing 6305

Safety washer A30 DIN 471
Excenter Shaft Turbo

Nut key 4x4x20 DIN 6885 A

Nut key 6x6x25 DIN 6885 A
Safety washer A25 DIN 471
Bearing Block

Cylinder head screw M10x70 DIN 912 12.9
Cylindrical pin 8x30 DIN 7979
Toothed belt disk Z24

Toothed belt disk ZZ 12

Striking mechanism compl. TURBO

Quantity

R P B, DM DN R R B B NN RFP R N DN R R

31.03.2024



4 Oscillator

Page 16/ 331 31.03.2024



4 Oscillator

Item no. Article no.

© 00 N o u b~ W N -

=
= O

Page 17/ 331

014860
083960
038536
013979
015127
014763
015132
014833
014744
014862
015034

Description

Schnorr Washer M8

Cylinder head bolt M8x20 10.9 DIN 912
Blade holder Turbo2/Extro2

Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Striking foot Turbo

Countersunk screw M10x25 DIN 7991 10.9
Guide sleeve round Turbo/Bau

Washer 13 DIN 433

Cylinder head screw M12x30 DIN 912
Washer M12

Striking foot comp. Turbo

Quantity

R N N N N D P R R UWL

31.03.2024






5 Transport Chassis

Item no. Article no.

0 N o u A W N

Page 19/ 331

015143
014736
014860
014886
014954
015125
014832
014735

Description

Transport Axle Turbo

Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

split pin 3,2x32 DIN 94

Transport Wheel Black

Protect Foot Pad Turbo

Washer 19mm DIN 125

Cylinder head screw M8x25 DIN 912

Quantity

N N F N N B N -

31.03.2024



6 Bracket

Page 20/ 331 31.03.2024



6 Bracket

Item no. Article

1

2
3
4

Page 21/ 331

038531
038566
014860
014736

no.

Description

SG-Handle bracket15°Extro2+Turbo2+Silent
Clamping lever GN300-92-M10-50-SW
Schnorr Washer M8

Cylinder head screw M8x30 DIN 912

Quantity

A B~ N P

31.03.2024



7 Drive Shaft

Page 22 /331 31.03.2024



7 Drive Shaft

Item no. Article no.

© 00 N o u b~ W N -

N N N N N N H R R B R B R B B R
U A W N P O ©W 0 N O U D W N R O

Page 23/ 331

015142
014888
015135
015033
014741
014861
040003
040006
015120
043622
014809
040002
042681
014791
014874
014859
015119
015140
014902
014904
014845
062929
015164
015036
015141

Description

Drive Shaft Axle Turbo-Stripper
Wheel pin 4,2mm galv.

Driving Wheel B16

Mounting block/ Axle right Turbo
Cylinder head screw M10x45 DIN 912
Washer M10

Clutch holder f.strong spring

Clutch stop device f. strong spring
Pressure bolt Turbo '41

Emergency run unit Turbo?2

Hexagon nut M6 DIN 934

Pressure spring D263T / 11x36,5x2,20
Elastic pressure pieceM6 NLM 0300-06
Headless pin M 5x10 DIN 915
Cylindrical pin with nut

Schnorr washer M6

Clutch disc Turbo'47

Gear block Turbo'48/ Super '30

Nut key 5x5x32 DIN 6885 A

Nut key 6x6x32 DIN 6885 A

Compact ring KE 310

Cylinder head screw M6x 25 DIN 6912
Starter disc 20x40x1,0 mm

Mounting block / axle left Turbo/Sup.
Bushing 20x26x11

Quantity

P P P N B R N R P WP R P R R B B B P B> >R~ NN R

31.03.2024



4 Mounting block/ Axle right Turbo

4

Page 24/ 331 31.03.2024



4 Mounting block/ Axle right Turbo

Item no. Article no.

1

2
3
4

Page 25/ 331

015033
014909
014859
014799

Description

Mounting block/ Axle right Turbo
Bushing 20x26x20

Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



18 Gear block Turbo'48/ Super '30

Page 26/ 331 31.03.2024



18 Gear block Turbo'48/ Super '30

Item no. Article no.

© 00 N o u b~ W N -

L e = I Ry
N o U W N R O

Page 27/ 331

017852
017851
017837
017865
015158
014909
017953
014736
016873
014911
014914
014865
017712
015159
015160
014706
063181

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



24 Mounting block / axle left Turbo/Sup.

Page 28/ 331 31.03.2024



24 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1

2
3
4

Page 29/ 331

015036
014910
014859
014799

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



9 Cockpi

29 28 27
|

30

31.03.2024

Page 30/ 331



9 Cockpit

Item no. Article no.

© © OV 00 N o u b~ W N -

W N N N N N N N N N N NN P P P P PP B PP =
O OV 00 N o uu A W W N N P O O 0 N O Ul b W N — O

Page 31/ 331

038507
038505
039233
014736
021233
039190
014974
014828
071591
072222
051437
062929
076541
018280
118141
014995
018284
038837
015211
017452
018259
014816
017663
021327
017439
020969
068023
039284
038568
017473
019776
019775
017701
015046

Description

Switch housing Turbo2 / Extro2
Cover Extro2/Turbo2 SEE 175683
Handle350 Turbo2

Cylinder head screw M8x30 DIN 912
ZB-Tracer

Screw connection w.bending prot.M20x1,5

El. cord 3G1,5x0,7m black w.clutch
Washer M8 DIN 125 A

El.cord 3G2,52X0,36M black Schukost
El.cord3G2,5%2x0,36m black without plug
El.cord 3G2,5x10m black without plug
Cylinder head screw M6x 25 DIN 6912

Current limitor230V,3wire GEFI replacem.

Cylinder head screw M4x8 DIN 912
Label Wolff 3D d80mm

Cable clamp ( 2 screws 1 cable)
Cylinder head screw M4x12 DIN 912
Hydraulic-clutch Turbo?2

Cable clamp Motor Duro 2.0

Washer M4 DIN 125 B

Cylinder head screw M6x60 DIN 912
Hexagon nut M8 DIN 985

Tooth lock washer 4.3 Form A DIN 6797
Contactor 230V / 20A

Contactor 100/ 115V

Top hat rail 50 mm

Top hat rail 100 mm

Cylinder head screw M6x105 DIN 912
Grip covering @25 Turbo2 / Extro2
Cylinder head screw M4x8 DIN 84 brass
Rotation lock below Turbo Str.
Rotation lock above Turbo Str.

Allen screw M4x35 DIN 7991

Twist lock Turbo

Quantity

R N P B B NN R P R B B N NN B2 NN PR NP NP PR PR NP NP NR R R

31.03.2024



9 Cockpit

Item no. Article no. Description Quantity

31 018280 Cylinder head screw M4x8 DIN 912 2
32 019170 Plug 3-pol.230V SK1 UK 1
32 019165 Plug 230V 3-polig Switzerland 1

Page 32 /331 31.03.2024



10 handle

/
) @

Page 33/ 331 31.03.2024



10 handle

Item no. Article no.

© 00 N o u b~ W N -

e
w N R O

Page 34 /331

038509
038508
014735
038567
037953
018800
014828
018153
039188
051837
014844
021232
014860

Description

Inner tube handle Extro2 + Turbo2
Outer tube handle Extro2 + Turbo2
Cylinder head screw M8x25 DIN 912
Clamping lever GN300-92-M10-16-SW
Fixing pin

Stopper d15,0-17,5 x 5 black

Washer M8 DIN 125 A

Hexagonal screw M 8x 22 DIN 933
Cable channel handle Turbo2,Extro2,Vario
Tipping support Turbo2/Extro2

Spring washer B M10 DIN 137

Flat head screw M 8x12 DIN 923
Schnorr Washer M8

Quantity

N B P B B N W NN R NP R

31.03.2024



11 handle complete

31.03.2024

Page 35/ 331



11 handle complete

Item no. Article no.

1
1
1
1
1
1

Page 36/ 331

038562
039089
042513
050240
072288
052682

Description

Handle cpl. 230V/50Hz Turbo?2
Handle cpl. 115V/50Hz Turbo2 UK
Handle cpl. 230V/50Hz Turbo2 CH
Handle cpl. 230V/50Hz Turbo2 UK
Handle cpl.230V Turbo2 yellow ZEP
Handle cpl.230V Turbo2 red

Quantity

N e

31.03.2024



12 Weight




12 Weight

Item no. Article no.

o A W N N N P B -

Page 38/ 331

038534
052677
072285
038535
052678
072286
039189
042645
039234

Description

Cover Turbo2 SEE 171760

Cover Turbo2 red

Cover Turbo2 anthracite ZEP
Additional weight, 30 kg, cpl.Turbo2
Additional weight Turbo?2 red
Additional weight Turbo2 red ZEP
Three-star grip nut D80 x M10
Three-star seized key

Three-star grip screw cpl.M10x80

Quantity

N N N e e

31.03.2024



13 Parket-Set

31.03.2024

Page 39/ 331



13 Parket-Set

Item no. Article no.

© 00 N o u b~ W N -

s
U A W N R O

Page 40/ 331

039361
063753
053415
083960
014736
014737
063752
073389
018737
066929
014860
013982
014735
063754
039362

Description

Blade, heavy type, 350 mm

blade holder parquet deflector Turbo 2

run protection Turbo?2

Cylinder head bolt M8x20 10.9 DIN 912

Cylinder head screw M8x30 DIN 912
Cylinder head screw M8x35 DIN 912
parquet deflector new Turbo 2
Blade holder Parquet set

Washer 8,4x24x2 DIN 9021 galv.
Safety washer M 8

Schnorr Washer M8

Spare blade, 350 x 120 x 1,5 mm
Cylinder head screw M8x25 DIN 912
Parquet deflector set Turbo 2

Special blade, heavy type, 350 mm

Quantity

N N P B UN N R R R

1

o

N S I =

31.03.2024



15 Circuit diagram

230V

.

‘ X2 xa
4

-H1

2
| .
-84 |
4
A2
A1l N

-K1

alternative

FTZ T N —‘

| e
1~
BK| BN
‘ ‘ BU| BK| BN
-Y2
‘ -Y1

Page 41/ 331

3
77 14 T’ZJYT1

=Y = SanftanlaufiCurrent imitoriLimiteur de courant 3adrig
-Y?2 = SenftanlaufiCurrent limitoriLimiteur de courant 4adiig
-K1 = SchitziContactor/Contacteur
-M1 = Motorfmotorimoteur
-83 = Offnerinomally closed contact/contact & ouvrir
-S4 = Schiietierinormally open contacticontact a fermeture
-BK = schwarziblackinoir
-BU = blawbiuesbleu
-BN = braunrown/brn
-H1 = Leuchtenampilampe

-KF1

-KF1 = SchuzContactor/Contateur
-M1 = Motorimotorfmoteur
-S3 = Offnerinormally closed contacticontact  owrir
-S4 = SchiieRerinormally open contacticontact 4 fermeture
-H1 = Leuchtefiampliampe

31.03.2024



15 Circuit diagram

Page 42/ 331 31.03.2024



16 Tool kit

Page 43/ 331 31.03.2024



16 Tool

kit

Item no. Article no.

© 00 N o u b~ W N -

N N N H P B B R B R B R R
N B O ©W 0 N O U M W N R O

Page 44 / 331

013978
013979
013980
013981
013982
014959
014956
017027
014955
017660
017647
042645
040603
039361
038933
013983
014991
017666
017601
017612
019141
033204

Description

Spare blades, 350 x 60 x 1,0 mm, 10 pcs.
Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Spare blades, 200 x 60 x 1,5 mm, 10 pcs.
Spare blades, 150 x 60 x 1,5 mm, 10 pcs.

Spare blade, 350 x 120 x 1,5 mm
Hexagonal screw key SW8 DIN 911
Hexagonal screw key SW5 DIN 911
Hexagonal screw key SW4 DIN 911
Hexagonal screw key SW2.5 DIN 911
Hexagonal screw key SW2 DIN 911
Blade protection 350mm

Three-star seized key

Carrying belt for tools

Blade, heavy type, 350 mm

U-Blade 350mm bottom cutting edge
U-Blade 350mm top cutting edge
Grease gun PT120

Sliding sleeve 55x55 Turbo/ Super
Open-end wrench SW17

Double fork wrench sw10/13 mm
T-handle 6-kt SW 6

Blade protection LederTurbo/Extro/Super

Quantity

R S = T = T T e T R e R S R R R R e N N e e e = = i

31.03.2024



17 Accessories

Item no. Article no.

1

2
3
4
5

Page 45/ 331

015315
015809
054064
036690
036742

Description

Hearing protectors

Safety gloves 1 pair

Tool bag green - Wolff

Extension cord 3G1,5x10 black Schuko
Extension cord 3G1,5x10 black CH

Quantity

N S N

31.03.2024



2 Turbo2 EU (0314/2007- 0679/2008)

o

31.03.2024

Page 46/ 331



2 Turbo2 EU (0314/2007- 0679/2008)

Item no. Article no.

1 01_01 038587
2 01_02_050946
3 01_03_038587
4 01_04_038587
5 02_05_038587
6 01_06_038587
7 01_07_038587
9 01_09 038587
10 01_10_038587
11 01_11 038562
12 01_12 038587
13 01_13 063754
15 01_15 038587
16 01_16_048951
17 01_17_038587

Page 47 / 331

Description
Frame

Motor

Striking mechanism
Oscillator
Transport Chassis
Bracket

Drive Shaft
Cockpit

handle

handle complete
Weight
Parket-Set

Circuit diagram
Tool kit

Accessories

31.03.2024



1 Frame




1 Frame

Item no. Article no.

© 00 N o u b~ W N -

e
w N R O

Page 49/ 331

015106
015054
014736
014860
014735
083960
014876
015154
014799
042741
038606
014835
015107

Description

Chassis TURBO

Piston block,four-square,univ.SEE 10928

Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912
Cylinder head bolt M8x20 10.9 DIN 912
Cylindrical pin 8x 40 DIN 7979

Cover Turbo

Lens head screw M6x10

SG Strap f.cover Turbo?2

Holding device f.shackle Turbo2/Extro2
Washer 6,4x30x1,25 n.DIN 522
Bracket Turbo SEE 175341

Quantity

A M P P MR DM O D O O N P

31.03.2024



2 Motor

Page 50/ 331 31.03.2024



2 Motor

Item no. Article no.

© 00 N o u b~ W N -

o e T T = Y S Ry et o
© 00 N O U A W N BB O

Page 51/ 331

015146
015130
175868
014860
051948
017663
014736
015129
051919
016860
014721
014858
014937
014828
056685
014724
017473
015152
050945

Description

Motor 230 V Bosch Super '56

Motor cover, new Turbo

Suppression module Snubber 230V/115V
Schnorr Washer M8

Cable gland M20x1.5

Tooth lock washer 4.3 Form A DIN 6797
Cylinder head screw M8x30 DIN 912
Toothed belt disk ZZ20 Turbo

El.cord 3G2,52X0,32M black Schukost
Motor plate universal Turbo

Cylinder head screw M5x25 DIN 6912
Schnorr washer M5

Toothed belt 187 L 100

Washer M8 DIN 125 A

Ceramik-terminal

Cylinder head screw M5x90 DIN912
Cylinder head screw M4x8 DIN 84 brass
Carbon brush (230V/115V Turbo/Super 1 PA
Motor cpl. 230 V Turbo?2

Quantity

R R B B B N R M DM R R P NN RN R R R

31.03.2024



1 Motor 230 V Bosch Super '56

&) -850

s @_28- 822
3 >
ol
o B,
&

Page 52 /331 31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no.

1
2
14
23
25
28
29
30
31
32
33
34
35
38
39
45
51
60
61
64
103
803
808
810
813
816
821
822
826
833
835
840
846
848

Page 53/ 331

070728
017441
075505
019482
036803
081792
078700

079226
173681
039983
071400

078303
078702
088399
054436

017443

015152
078448
017444
036554
073076
033959
039983

036804
078747

Description

Motor housing f.motor Bosch 2600W
Pole piece 230V 2600W Bosch

Ball bearing f.BoschMotorGWS26-230
Carbon brush cap

Spindle

O-Ring @79x1,8 mm

Sealing ring f.Motor GSW26

Air Distributor

Air ring stirring unit f.MotorBosch2600W
Retaining snap ring

Oil seal washer f. Turbo/Super Motor
Washer Turbo Engine Bosch

Felt Washer

Rubber ring f.Motor GSW26

Rubber ring f.Motor GSW26

Hexagon nut Bosch M10, SW14
friction bearing

Thread-forming tap. Screw

Tapping Screw

Self-Cutting Screw

Cable routing

Armature 230V

Nameplate

Carbon brush (230V/115V Turbo/Super 1 PA
Ball bearing Motor Turbo/Extro
Carbon brush holder f. Bosch Mot.
Gear block housing Boschmotor GWS26
Drive hub plate f.GWS 26-30

Cone wheel set

Oil seal washer f. Turbo/Super Motor
Fan

Pushbutton

Supporting washer f.Motor GSW26

Spring retaining ring

Quantity

R S = = T T e R e e N R e e R e N e e e T e = T = T R Y =R S R = E R N R S R SR

31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no. Description Quantity
850 Deep-Groove Ball Bearing 1
851 033961 Needle bushing 1

Page 54 /331 31.03.2024



3 Striking mechanism

Page 55/ 331 31.03.2024



3 Striking mechanism

Item no. Article no.

© 00 N o u b~ W N -

o e T T = Y S Ry et o
© 00 N O U A W N BB O

Page 56 / 331

015144
014938
015417
014861
014710
014856
014850
014712
014853
015145
014901
014903
014852
017079
014742
016873
015155
015156
015037

Description

Connecting Rod Turbo

Thoothed belt 210L050
Connecting rod bearing Turbo-/Su
Washer M10

Ball bearing 6206 2RS1 C3

Safety washer 162 DIN 472

Safety washer A17 DIN 471

Ball bearing 6305

Safety washer A30 DIN 471
Excenter Shaft Turbo

Nut key 4x4x20 DIN 6885 A

Nut key 6x6x25 DIN 6885 A
Safety washer A25 DIN 471
Bearing Block

Cylinder head screw M10x70 DIN 912 12.9
Cylindrical pin 8x30 DIN 7979
Toothed belt disk Z24

Toothed belt disk ZZ 12

Striking mechanism compl. TURBO

Quantity

R P B, DM DN R R B B NN RFP R N DN R R

31.03.2024



4 Oscillator

Page 57 /331 31.03.2024



4 Oscillator

Item no. Article no.

© 00 N o u b~ W N -

=
= O

Page 58/ 331

014860
083960
038536
013979
015127
014763
015132
014833
014744
014862
015034

Description

Schnorr Washer M8

Cylinder head bolt M8x20 10.9 DIN 912
Blade holder Turbo2/Extro2

Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Striking foot Turbo

Countersunk screw M10x25 DIN 7991 10.9
Guide sleeve round Turbo/Bau

Washer 13 DIN 433

Cylinder head screw M12x30 DIN 912
Washer M12

Striking foot comp. Turbo

Quantity

R N N N N D P R R UWL

31.03.2024



5 Transport Chassis

31.03.2024

Page 59/ 331



5 Transport Chassis

Item no. Article no.

o U A W N R

Page 60/ 331

042612
042739
014851
041888
014860
014736

Description

Chassis strap Turbo?2

Axle chassis Turbo?2

Safety washer A20 DIN 471

Wheel for transport D140 - full rubber
Schnorr Washer M8

Cylinder head screw M8x30 DIN 912

Quantity

N N N N P -

31.03.2024



6 Bracket

Page 61/ 331 31.03.2024



6 Bracket

Item no. Article

1

2
3
4

Page 62/ 331

038531
038566
014860
014736

no.

Description

SG-Handle bracket15°Extro2+Turbo2+Silent
Clamping lever GN300-92-M10-50-SW
Schnorr Washer M8

Cylinder head screw M8x30 DIN 912

Quantity

A B~ N P

31.03.2024



7 Drive Shaft

Page 63/ 331 31.03.2024



7 Drive Shaft

Item no. Article no.

© 00 N o u b~ W N -

N N N N N N H R R B R B R B B R
U A W N P O ©W 0 N O U D W N R O

Page 64 / 331

015142
014888
015135
015033
014741
014861
040003
040006
015120
043622
014809
040002
042681
014791
014874
014859
015119
015140
014902
014904
014845
062929
015164
015036
015141

Description

Drive Shaft Axle Turbo-Stripper
Wheel pin 4,2mm galv.

Driving Wheel B16

Mounting block/ Axle right Turbo
Cylinder head screw M10x45 DIN 912
Washer M10

Clutch holder f.strong spring

Clutch stop device f. strong spring
Pressure bolt Turbo '41

Emergency run unit Turbo?2

Hexagon nut M6 DIN 934

Pressure spring D263T / 11x36,5x2,20
Elastic pressure pieceM6 NLM 0300-06
Headless pin M 5x10 DIN 915
Cylindrical pin with nut

Schnorr washer M6

Clutch disc Turbo'47

Gear block Turbo'48/ Super '30

Nut key 5x5x32 DIN 6885 A

Nut key 6x6x32 DIN 6885 A

Compact ring KE 310

Cylinder head screw M6x 25 DIN 6912
Starter disc 20x40x1,0 mm

Mounting block / axle left Turbo/Sup.
Bushing 20x26x11

Quantity

P P P N B R N R P WP R P R R B B B P B> >R~ NN R

31.03.2024



4 Mounting block/ Axle right Turbo

4

Page 65/ 331 31.03.2024



4 Mounting block/ Axle right Turbo

Item no. Article no.

1

2
3
4

Page 66 / 331

015033
014909
014859
014799

Description

Mounting block/ Axle right Turbo
Bushing 20x26x20

Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



18 Gear block Turbo'48/ Super '30

Page 67 / 331 31.03.2024



18 Gear block Turbo'48/ Super '30

Item no. Article no.

© 00 N o u b~ W N -

L e = I Ry
N o U W N R O

Page 68/ 331

017852
017851
017837
017865
015158
014909
017953
014736
016873
014911
014914
014865
017712
015159
015160
014706
063181

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



24 Mounting block / axle left Turbo/Sup.

Page 69/ 331 31.03.2024



24 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1

2
3
4

Page 70/ 331

015036
014910
014859
014799

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



9 Cockpi

29 28 27
|

30

31.03.2024

Page 71/ 331



9 Cockpit

Item no. Article no.

© © OV 00 N o u b~ W N -

W N N N N N N N N N N NN P P P P PP B PP =
O OV 00 N o uu A W W N N P O O 0 N O Ul b W N — O

Page 72/ 331

038507
038505
039233
014736
021233
039190
014974
014828
071591
072222
051437
062929
076541
018280
118141
014995
018284
038837
015211
017452
018259
014816
017663
021327
017439
020969
068023
039284
038568
017473
019776
019775
017701
015046

Description

Switch housing Turbo2 / Extro2
Cover Extro2/Turbo2 SEE 175683
Handle350 Turbo2

Cylinder head screw M8x30 DIN 912
ZB-Tracer

Screw connection w.bending prot.M20x1,5

El. cord 3G1,5x0,7m black w.clutch
Washer M8 DIN 125 A

El.cord 3G2,52X0,36M black Schukost
El.cord3G2,5%2x0,36m black without plug
El.cord 3G2,5x10m black without plug
Cylinder head screw M6x 25 DIN 6912

Current limitor230V,3wire GEFI replacem.

Cylinder head screw M4x8 DIN 912
Label Wolff 3D d80mm

Cable clamp ( 2 screws 1 cable)
Cylinder head screw M4x12 DIN 912
Hydraulic-clutch Turbo?2

Cable clamp Motor Duro 2.0

Washer M4 DIN 125 B

Cylinder head screw M6x60 DIN 912
Hexagon nut M8 DIN 985

Tooth lock washer 4.3 Form A DIN 6797
Contactor 230V / 20A

Contactor 100/ 115V

Top hat rail 50 mm

Top hat rail 100 mm

Cylinder head screw M6x105 DIN 912
Grip covering @25 Turbo2 / Extro2
Cylinder head screw M4x8 DIN 84 brass
Rotation lock below Turbo Str.
Rotation lock above Turbo Str.

Allen screw M4x35 DIN 7991

Twist lock Turbo

Quantity

R N P B B NN R P R B B N NN B2 NN PR NP NP PR PR NP NP NR R R

31.03.2024



9 Cockpit

Item no. Article no. Description Quantity

31 018280 Cylinder head screw M4x8 DIN 912 2
32 019170 Plug 3-pol.230V SK1 UK 1
32 019165 Plug 230V 3-polig Switzerland 1

Page 73/ 331 31.03.2024



10 handle

/
) @

Page 74 / 331 31.03.2024



10 handle

Item no. Article no.

© 00 N o u b~ W N -

e
w N R O

Page 75/ 331

038509
038508
014735
038567
037953
018800
014828
018153
039188
051837
014844
021232
014860

Description

Inner tube handle Extro2 + Turbo2
Outer tube handle Extro2 + Turbo2
Cylinder head screw M8x25 DIN 912
Clamping lever GN300-92-M10-16-SW
Fixing pin

Stopper d15,0-17,5 x 5 black

Washer M8 DIN 125 A

Hexagonal screw M 8x 22 DIN 933
Cable channel handle Turbo2,Extro2,Vario
Tipping support Turbo2/Extro2

Spring washer B M10 DIN 137

Flat head screw M 8x12 DIN 923
Schnorr Washer M8

Quantity

N B P B B N W NN R NP R

31.03.2024



11 handle complete

31.03.2024

Page 76 / 331



11 handle complete

Item no. Article no.

1
1
1
1
1
1

Page 77 / 331

038562
039089
042513
050240
072288
052682

Description

Handle cpl. 230V/50Hz Turbo?2
Handle cpl. 115V/50Hz Turbo2 UK
Handle cpl. 230V/50Hz Turbo2 CH
Handle cpl. 230V/50Hz Turbo2 UK
Handle cpl.230V Turbo2 yellow ZEP
Handle cpl.230V Turbo2 red

Quantity

N e

31.03.2024



12 Weight




12 Weight

Item no. Article no.

o A W N N N P B -

Page 79/ 331

038534
052677
072285
038535
052678
072286
039189
042645
039234

Description

Cover Turbo2 SEE 171760

Cover Turbo2 red

Cover Turbo2 anthracite ZEP
Additional weight, 30 kg, cpl.Turbo2
Additional weight Turbo?2 red
Additional weight Turbo2 red ZEP
Three-star grip nut D80 x M10
Three-star seized key

Three-star grip screw cpl.M10x80

Quantity

N N N e e

31.03.2024



13 Parket-Set

31.03.2024

Page 80/ 331



13 Parket-Set

Item no. Article no.

© 00 N o u b~ W N -

s
U A W N R O

Page 81/ 331

039361
063753
053415
083960
014736
014737
063752
073389
018737
066929
014860
013982
014735
063754
039362

Description

Blade, heavy type, 350 mm

blade holder parquet deflector Turbo 2

run protection Turbo?2

Cylinder head bolt M8x20 10.9 DIN 912

Cylinder head screw M8x30 DIN 912
Cylinder head screw M8x35 DIN 912
parquet deflector new Turbo 2
Blade holder Parquet set

Washer 8,4x24x2 DIN 9021 galv.
Safety washer M 8

Schnorr Washer M8

Spare blade, 350 x 120 x 1,5 mm
Cylinder head screw M8x25 DIN 912
Parquet deflector set Turbo 2

Special blade, heavy type, 350 mm

Quantity

N N P B UN N R R R

1

o

N S I =

31.03.2024



15 Circuit diagram

230V

.

‘ X2 xa
4

-H1

2
| .
-84 |
4
A2
A1l N

-K1

alternative

FTZ T N —‘

| e
1~
BK| BN
‘ ‘ BU| BK| BN
-Y2
‘ -Y1

Page 82/ 331

3
77 14 T’ZJYT1

=Y = SanftanlaufiCurrent imitoriLimiteur de courant 3adrig
-Y?2 = SenftanlaufiCurrent limitoriLimiteur de courant 4adiig
-K1 = SchitziContactor/Contacteur
-M1 = Motorfmotorimoteur
-83 = Offnerinomally closed contact/contact & ouvrir
-S4 = Schiietierinormally open contacticontact a fermeture
-BK = schwarziblackinoir
-BU = blawbiuesbleu
-BN = braunrown/brn
-H1 = Leuchtenampilampe

-KF1

-KF1 = SchuzContactor/Contateur
-M1 = Motorimotorfmoteur
-S3 = Offnerinormally closed contacticontact  owrir
-S4 = SchiieRerinormally open contacticontact 4 fermeture
-H1 = Leuchtefiampliampe

31.03.2024



15 Circuit diagram

Page 83/ 331 31.03.2024



16 Tool kit

Page 84 /331 31.03.2024



16 Tool

kit

Item no. Article no.

© 00 N o u b~ W N -

N N N H P B B R B R B R R
N B O ©W 0 N O U M W N R O

Page 85/ 331

013978
013979
013980
013981
013982
014959
014956
017027
014955
017660
017647
042645
040603
039361
038933
013983
014991
017666
017601
017612
019141
033204

Description

Spare blades, 350 x 60 x 1,0 mm, 10 pcs.
Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Spare blades, 200 x 60 x 1,5 mm, 10 pcs.
Spare blades, 150 x 60 x 1,5 mm, 10 pcs.

Spare blade, 350 x 120 x 1,5 mm
Hexagonal screw key SW8 DIN 911
Hexagonal screw key SW5 DIN 911
Hexagonal screw key SW4 DIN 911
Hexagonal screw key SW2.5 DIN 911
Hexagonal screw key SW2 DIN 911
Blade protection 350mm

Three-star seized key

Carrying belt for tools

Blade, heavy type, 350 mm

U-Blade 350mm bottom cutting edge
U-Blade 350mm top cutting edge
Grease gun PT120

Sliding sleeve 55x55 Turbo/ Super
Open-end wrench SW17

Double fork wrench sw10/13 mm
T-handle 6-kt SW 6

Blade protection LederTurbo/Extro/Super

Quantity

R S = T = T T e T R e R S R R R R e N N e e e = = i

31.03.2024



17 Accessories

Item no. Article no.

1

2
3
4
5

Page 86/ 331

015315
015809
054064
036690
036742

Description

Hearing protectors

Safety gloves 1 pair

Tool bag green - Wolff

Extension cord 3G1,5x10 black Schuko
Extension cord 3G1,5x10 black CH

Quantity

N S N

31.03.2024



3 Turbo2 EU (0680/2008-1834/2014)

Page 87/ 331 31.03.2024



3 Turbo2 EU (0680/2008-1834/2014)

Item no. Article no.

1 03_01 038587
2 01_02_050946
3 01_03_038587
4 01_04_038587
5 02_05_038587
6 01_06_038587
7 01_07_038587
8 03_08_038587
9 03_09 038587
10 01_10 038587
11 0311 038562
12 01_12 038587
13 01_13 063754
14 03_14 042366
15 03_15 038587
16 01_16_048951
17 01_17_038587

Page 88/ 331

Description
Frame

Motor

Striking mechanism
Oscillator
Transport Chassis
Bracket

Drive Shaft
PB-Drive Shaft
Cockpit

handle

handle complete
Weight

Parket-Set

Bracket 4 positions
Circuit diagram
Tool kit

Accessories

31.03.2024



1 Frame

e

=N

N

Gy /

%/

31.03.2024

Page 89/ 331



1 Frame

Item no. Article no.

© 00 N o u b~ W N -

L e = =
o U A W N R O

Page 90/ 331

015106
015054
014736
014860
014735
083960
016873
015154
014799
042741
038606
014835
015107
014943
059467
059469

Description

Chassis TURBO

Piston block,four-square,univ.SEE 10928

Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912
Cylinder head bolt M8x20 10.9 DIN 912
Cylindrical pin 8x30 DIN 7979

Cover Turbo

Lens head screw M6x10

SG Strap f.cover Turbo?2

Holding device f.shackle Turbo2/Extro2
Washer 6,4x30x1,25 n.DIN 522
Bracket Turbo SEE 175341

Motor Clamp 110/130

Fixing plate

Rubber sleeve

Quantity

=
o o N

HF R, H A N P H B~ P D 00 b

31.03.2024



2 Motor

Page 91/ 331 31.03.2024



2 Motor

Item no. Article no.

© 00 N o u b~ W N -

o e T T = Y S Ry et o
© 00 N O U A W N BB O

Page 92 /331

015146
015130
175868
014860
051948
017663
014736
015129
051919
016860
014721
014858
014937
014828
056685
014724
017473
015152
050945

Description

Motor 230 V Bosch Super '56

Motor cover, new Turbo

Suppression module Snubber 230V/115V
Schnorr Washer M8

Cable gland M20x1.5

Tooth lock washer 4.3 Form A DIN 6797
Cylinder head screw M8x30 DIN 912
Toothed belt disk ZZ20 Turbo

El.cord 3G2,52X0,32M black Schukost
Motor plate universal Turbo

Cylinder head screw M5x25 DIN 6912
Schnorr washer M5

Toothed belt 187 L 100

Washer M8 DIN 125 A

Ceramik-terminal

Cylinder head screw M5x90 DIN912
Cylinder head screw M4x8 DIN 84 brass
Carbon brush (230V/115V Turbo/Super 1 PA
Motor cpl. 230 V Turbo?2

Quantity

R R B B B N R M DM R R P NN RN R R R

31.03.2024



1 Motor 230 V Bosch Super '56

&) -850

s @_28- 822
3 >
ol
o B,
&

Page 93/ 331 31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no.

1
2
14
23
25
28
29
30
31
32
33
34
35
38
39
45
51
60
61
64
103
803
808
810
813
816
821
822
826
833
835
840
846
848

Page 94 / 331

070728
017441
075505
019482
036803
081792
078700

079226
173681
039983
071400

078303
078702
088399
054436

017443

015152
078448
017444
036554
073076
033959
039983

036804
078747

Description

Motor housing f.motor Bosch 2600W
Pole piece 230V 2600W Bosch

Ball bearing f.BoschMotorGWS26-230
Carbon brush cap

Spindle

O-Ring @79x1,8 mm

Sealing ring f.Motor GSW26

Air Distributor

Air ring stirring unit f.MotorBosch2600W
Retaining snap ring

Oil seal washer f. Turbo/Super Motor
Washer Turbo Engine Bosch

Felt Washer

Rubber ring f.Motor GSW26

Rubber ring f.Motor GSW26

Hexagon nut Bosch M10, SW14
friction bearing

Thread-forming tap. Screw

Tapping Screw

Self-Cutting Screw

Cable routing

Armature 230V

Nameplate

Carbon brush (230V/115V Turbo/Super 1 PA
Ball bearing Motor Turbo/Extro
Carbon brush holder f. Bosch Mot.
Gear block housing Boschmotor GWS26
Drive hub plate f.GWS 26-30

Cone wheel set

Oil seal washer f. Turbo/Super Motor
Fan

Pushbutton

Supporting washer f.Motor GSW26

Spring retaining ring

Quantity

R S = = T T e R e e N R e e R e N e e e T e = T = T R Y =R S R = E R N R S R SR

31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no. Description Quantity
850 Deep-Groove Ball Bearing 1
851 033961 Needle bushing 1

Page 95/ 331 31.03.2024



3 Striking mechanism

Page 96/ 331 31.03.2024



3 Striking mechanism

Item no. Article no.

© 00 N o u b~ W N -

o e T T = Y S Ry et o
© 00 N O U A W N BB O

Page 97/ 331

015144
014938
015417
014861
014710
014856
014850
014712
014853
015145
014901
014903
014852
017079
014742
016873
015155
015156
015037

Description

Connecting Rod Turbo

Thoothed belt 210L050
Connecting rod bearing Turbo-/Su
Washer M10

Ball bearing 6206 2RS1 C3

Safety washer 162 DIN 472

Safety washer A17 DIN 471

Ball bearing 6305

Safety washer A30 DIN 471
Excenter Shaft Turbo

Nut key 4x4x20 DIN 6885 A

Nut key 6x6x25 DIN 6885 A
Safety washer A25 DIN 471
Bearing Block

Cylinder head screw M10x70 DIN 912 12.9
Cylindrical pin 8x30 DIN 7979
Toothed belt disk Z24

Toothed belt disk ZZ 12

Striking mechanism compl. TURBO

Quantity

R P B, DM DN R R B B NN RFP R N DN R R

31.03.2024



4 Oscillator

Page 98/ 331 31.03.2024



4 Oscillator

Item no. Article no.

© 00 N o u b~ W N -

=
= O

Page 99/ 331

014860
083960
038536
013979
015127
014763
015132
014833
014744
014862
015034

Description

Schnorr Washer M8

Cylinder head bolt M8x20 10.9 DIN 912
Blade holder Turbo2/Extro2

Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Striking foot Turbo

Countersunk screw M10x25 DIN 7991 10.9
Guide sleeve round Turbo/Bau

Washer 13 DIN 433

Cylinder head screw M12x30 DIN 912
Washer M12

Striking foot comp. Turbo

Quantity

R N N N N D P R R UWL

31.03.2024



5 Transport Chassis

Page 100/ 331 31.03.2024



5 Transport Chassis

Item no. Article no.
042612
042739
014851
041888
014860
014736

o U A W N R

Page 101 /331

Description

Chassis strap Turbo?2

Axle chassis Turbo?2

Safety washer A20 DIN 471

Wheel for transport D140 - full rubber
Schnorr Washer M8

Cylinder head screw M8x30 DIN 912

Quantity

N N N N P -

31.03.2024



6 Bracket

Page 102/ 331 31.03.2024



6 Bracket

Item no. Article
1 038531
2 038566
3 014860
4 014736

Page 103 /331

no.

Description

SG-Handle bracket15°Extro2+Turbo2+Silent
Clamping lever GN300-92-M10-50-SW
Schnorr Washer M8

Cylinder head screw M8x30 DIN 912

Quantity

A B~ N P

31.03.2024



7 Drive Shaft

Page 104/ 331 31.03.2024



7 Drive Shaft

Item no. Article no.

1 015142
2 014888
3 015135
4 015033
5 014741
6 014861
7 040003
8 040006
9 015120
10 043622
11 014809
12 040002
13 042681
14 014791
15 014874
16 014859
17 015119
18 015140
19 014902
20 014904
21 014845
22 062929
23 015164
24 015036
25 015141

Page 105/ 331

Description

Drive Shaft Axle Turbo-Stripper
Wheel pin 4,2mm galv.

Driving Wheel B16

Mounting block/ Axle right Turbo
Cylinder head screw M10x45 DIN 912
Washer M10

Clutch holder f.strong spring

Clutch stop device f. strong spring
Pressure bolt Turbo '41

Emergency run unit Turbo?2

Hexagon nut M6 DIN 934

Pressure spring D263T / 11x36,5x2,20
Elastic pressure pieceM6 NLM 0300-06
Headless pin M 5x10 DIN 915
Cylindrical pin with nut

Schnorr washer M6

Clutch disc Turbo'47

Gear block Turbo'48/ Super '30

Nut key 5x5x32 DIN 6885 A

Nut key 6x6x32 DIN 6885 A

Compact ring KE 310

Cylinder head screw M6x 25 DIN 6912
Starter disc 20x40x1,0 mm

Mounting block / axle left Turbo/Sup.
Bushing 20x26x11

Quantity

P P P N B R N R P WP R P R R B B B P B> >R~ NN R

31.03.2024



4 Mounting block/ Axle right Turbo

4

Page 106/ 331 31.03.2024



4 Mounting block/ Axle right Turbo

Item no. Article no.

1 015033
2 014909
3 014859
4 014799

Page 107 /331

Description

Mounting block/ Axle right Turbo
Bushing 20x26x20

Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



18 Gear block Turbo'48/ Super '30

Page 108/ 331 31.03.2024



18 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 109/ 331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



24 Mounting block / axle left Turbo/Sup.

Page 110/ 331 31.03.2024



24 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1 015036
2 014910
3 014859
4 014799

Page 111 /331

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



8 PB-Drive Shaft

Page 112/ 331 31.03.2024



8 PB-Drive Shaft

Item no. Article no.

1 083960
2 014833
3 014888
4 015135
5 021505
6 014741
7 032752
8 032743
9 032741
10 032747
11 015140
12 015142
13 014902
14 015036
15 033399
16 014886
17 014904
18 014861
19 014703
20 032746
21 014816
22 014845
23 014860
24 015125

Page 113 /331

Description

Cylinder head bolt M8x20 10.9 DIN 912
Washer 13 DIN 433

Wheel pin 4,2mm galv.

Driving Wheel B16

Gear mounting right

Cylinder head screw M10x45 DIN 912
Rubber metal buffer 40x10-M8x23 Typ D
Taking off angle rightExtro

Taking off angle left Extro

Transport axle Extro-Str

Gear block Turbo'48/ Super '30

Drive Shaft Axle Turbo-Stripper

Nut key 5x5x32 DIN 6885 A

Mounting block / axle left Turbo/Sup.
Escapement wheel Extro-Str./VarioSilent
split pin 3,2x32 DIN 94

Nut key 6x6x32 DIN 6885 A

Washer M10

Ball-bearing 6004

Bracket Extro-Str.

Hexagon nut M8 DIN 985

Compact ring KE 310

Schnorr Washer M8

Protect Foot Pad Turbo

Quantity

R N B B NN M P NN R N R R B B B P B> RFP N NDN D

31.03.2024



5 Gear mounting right

Page 114/ 331 31.03.2024



5 Gear mounting right

Item no. Article no.

1

2
3
4

Page 115/ 331

021505
014910
014859
014799

Description

Gear mounting right
Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



11 Gear block Turbo'48/ Super '30

Page 116/ 331 31.03.2024



11 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 117 /331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



14 Mounting block / axle left Turbo/Sup.

Page 118/ 331 31.03.2024



14 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1 015036
2 014910
3 014859
4 014799

Page 119/ 331

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



9 Cockpit

15 25 20

13

Page 120/ 331 31.03.2024



9 Cockpit

Item no. Article no.

1 086359
2 039233
3 014736
4 051918
5 014828
6 071591
6 072222
6 051437
7 062929
8 038505
9 076541
10 018280
11 118141
12 014995
13 018284
14 038837
15 015211
16 017452
17 018259
18 039190
19 014816
20 017663
21 021327
21 017439
22 020969
22 068023
23 039284
24 038568
25 017473
26 019776
27 019775
28 017701
29 015046
30 051709

Page 121 /331

Description

Spare cockpit Turbo2 for 051915
Handle350 Turbo2

Cylinder head screw M8x30 DIN 912
El.cord 3G2,5x0,7m black w.clutch
Washer M8 DIN 125 A

El.cord 3G2,52X0,36M black Schukost
El.cord3G2,5%2x0,36m black without plug
El.cord 3G2,5x10m black without plug
Cylinder head screw M6x 25 DIN 6912
Cover Extro2/Turbo2 SEE 175683

Current limitor230V,3wire GEFI replacem.

Cylinder head screw M4x8 DIN 912
Label Wolff 3D d80mm

Cable clamp ( 2 screws 1 cable)
Cylinder head screw M4x12 DIN 912
Hydraulic-clutch Turbo?2

Cable clamp Motor Duro 2.0
Washer M4 DIN 125 B

Cylinder head screw M6x60 DIN 912

Screw connection w.bending prot.M20x1,5

Hexagon nut M8 DIN 985

Tooth lock washer 4.3 Form A DIN 6797
Contactor 230V / 20A

Contactor 100/115V

Top hat rail 50 mm

Top hat rail 100 mm

Cylinder head screw M6x105 DIN 912
Grip covering @25 Turbo2 / Extro2
Cylinder head screw M4x8 DIN 84 brass
Rotation lock below Turbo Str.

Rotation lock above Turbo Str.

Allen screw M4x35 DIN 7991

Twist lock Turbo

ETA protective switch 230V SEE 164756

Quantity

P R N B B B NN P R B B B N NNNRPR R NNRPR NP P2 NP R PR NP NP R

31.03.2024



9 Cockpit

Item no. Article no.

30
31
32
33
34
34

051710
051722
051914
018280
019165
019170

Page 122 /331

Description
ETA protective switch 120V SEE 164758

Cap for ETA switch

EJOT Screw Torx 4x16

Cylinder head screw M4x8 DIN 912
Plug 230V 3-polig Switzerland

Plug 3-pol.230V SK1 UK

Quantity

R P NN R

31.03.2024



10 handle

/
) @

Page 123/ 331 31.03.2024



10 handle

Item no. Article no.
038509
038508
014735
038567
037953
018800
014828
018153

© 00 N o u b~ W N -

039188
051837

=
= O

014844
021232
014860

[
w N

Page 124 / 331

Description

Inner tube handle Extro2 + Turbo2
Outer tube handle Extro2 + Turbo2
Cylinder head screw M8x25 DIN 912
Clamping lever GN300-92-M10-16-SW
Fixing pin

Stopper d15,0-17,5 x 5 black

Washer M8 DIN 125 A

Hexagonal screw M 8x 22 DIN 933
Cable channel handle Turbo2,Extro2,Vario
Tipping support Turbo2/Extro2

Spring washer B M10 DIN 137

Flat head screw M 8x12 DIN 923
Schnorr Washer M8

Quantity

N B P B B N W NN R NP R

31.03.2024



11 handle complete

31.03.2024

Page 125/ 331



11 handle complete

Item no. Article no.
038562
039089
042513
050240
072288

1
1
1
1
1
1 052682

Page 126 /331

Description

Handle cpl. 230V/50Hz Turbo?2
Handle cpl. 115V/50Hz Turbo2 UK
Handle cpl. 230V/50Hz Turbo2 CH
Handle cpl. 230V/50Hz Turbo2 UK
Handle cpl.230V Turbo2 yellow ZEP
Handle cpl.230V Turbo2 red

Quantity

N e

31.03.2024



12 Weight




12 Weight

Item no. Article no. Description Quantity

1 038534 Cover Turbo2 SEE 171760 1
1 052677 Cover Turbo?2 red 1
1 072285 Cover Turbo2 anthracite ZEP 1
2 038535 Additional weight, 30 kg, cpl.Turbo2 1
2 052678 Additional weight Turbo?2 red 1
2 072286 Additional weight Turbo2 red ZEP 1
3 039189 Three-star grip nut D80 x M10 1
4 042645 Three-star seized key 1
5 039234 Three-star grip screw cpl.M10x80 1

Page 128 / 331 31.03.2024



13 Parket-Set

31.03.2024

Page 129/ 331



13 Parket-Set

Item no. Article no.

1 039361
2 063753
3 053415
4 083960
5 014736
6 014737
7 063752
8 073389
9 018737
10 066929
11 014860
12 013982
13 014735
14 063754
15 039362

Page 130/ 331

Description

Blade, heavy type, 350 mm

blade holder parquet deflector Turbo 2

run protection Turbo?2

Cylinder head bolt M8x20 10.9 DIN 912

Cylinder head screw M8x30 DIN 912
Cylinder head screw M8x35 DIN 912
parquet deflector new Turbo 2
Blade holder Parquet set

Washer 8,4x24x2 DIN 9021 galv.
Safety washer M 8

Schnorr Washer M8

Spare blade, 350 x 120 x 1,5 mm
Cylinder head screw M8x25 DIN 912
Parquet deflector set Turbo 2

Special blade, heavy type, 350 mm

Quantity

N N P B UN N R R R

1

o

N S I =

31.03.2024



14 Bracket 4 positions

31.03.2024

Page 131 /331



14 Bracket 4 positions

Item no. Article no.
065606
065607
042367
066077
042473
014844
014741
014817
042366

© 00 N o u b~ W N -

Page 132 /331

Description

Handle mounting left Turbo2

Handle mounting right Turbo?2

Admission handle mounting 4fach Turbo 2
Fat round screw M10x105 ahnlich DIN603
Clamping lever GN300-78-M10-SW

Spring washer B M10 DIN 137

Cylinder head screw M10x45 DIN 912
Hexagon nut M10 DIN 985

Handle mounting plate 4fach cpl.Turbo 2

Quantity

P P N W R N R B B

31.03.2024



15 Circuit diagram

230V
L
N———— — — — — — __T_ ———————————
PE ¢ - —— - i i
T

i 21
grpA L
sz\_ 22
Al [IE-I -
22 TS\VTZA\TW

T2 T1
M1
1~
BK B
BU | BK

Page 133 /331

-1 = Sanftanlaut/Currert limitorLimiteur de caurant Jackia
-Y72 = Sanftanlauf/Currert limitor/Limiteur de courant 4adrig
K1 = SchitziCantactor Contactaur

-M1 = Motorimatorimoteur

-5 = Schalter/SwitchiCommutateur

-52 = Not-Auslemergency stopiarét durgence

-BK = schwarziblaciinor

-BU = blautslueizy

-BM = braunsrownionn

115
L»
N4 e — — — — - — — — — — — — — — — —
SR B SN e ——
1 7{;2 |
-s2
21 (22 |
11 21 }
\
stpa L \
sz\_ 22 |
A1 w13 I
————— K1
(¥ Ta\?t T

K1 = SchitziCantactorContacteur

-1 = Motarimotormateur

-5 = Schatter/Switch/Commutateur

-S2 = Nat-Ausiemergency stoplarét de secours

31.03.2024



15 Circuit diagram

Page 134/ 331 31.03.2024



16 Tool kit

Page 135/ 331 31.03.2024



16 Tool kit

Item no. Article no.

1 013978
2 013979
3 013980
4 013981
5 013982
6 014959
7 014956
8 017027
9 014955
10 017660
11 017647
12 042645
13 040603
14 039361
15 038933
16 013983
17 014991
18 017666
19 017601
20 017612
21 019141
22 033204

Page 136 /331

Description

Spare blades, 350 x 60 x 1,0 mm, 10 pcs.
Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Spare blades, 200 x 60 x 1,5 mm, 10 pcs.
Spare blades, 150 x 60 x 1,5 mm, 10 pcs.

Spare blade, 350 x 120 x 1,5 mm
Hexagonal screw key SW8 DIN 911
Hexagonal screw key SW5 DIN 911
Hexagonal screw key SW4 DIN 911
Hexagonal screw key SW2.5 DIN 911
Hexagonal screw key SW2 DIN 911
Blade protection 350mm

Three-star seized key

Carrying belt for tools

Blade, heavy type, 350 mm

U-Blade 350mm bottom cutting edge
U-Blade 350mm top cutting edge
Grease gun PT120

Sliding sleeve 55x55 Turbo/ Super
Open-end wrench SW17

Double fork wrench sw10/13 mm
T-handle 6-kt SW 6

Blade protection LederTurbo/Extro/Super

Quantity

R S = T = T T e T R e R S R R R R e N N e e e = = i

31.03.2024



17 Accessories

Item no. Article no.

1

2
3
4
5

015315
015809
054064
036690
036742

Page 137 /331

Description

Hearing protectors

Safety gloves 1 pair

Tool bag green - Wolff

Extension cord 3G1,5x10 black Schuko
Extension cord 3G1,5x10 black CH

Quantity

N S N

31.03.2024



4 Turbo2 EU (1835/2014 - 2831/2018)

Page 138/ 331 31.03.2024



4 Turbo2 EU (1835/2014 - 2831/2018)

Item no. Article no.

03_01_038587
01_02_050946
01_03_038587
01_04_038587
04_05_043778
04_06_076846
01_07_038587
04_08_043778
04_09_043778

© 00 N o u b~ W N -

=
o

04 10 043778
04 11 069760
01_12 038587

[ R S R =
w N

01_13 063754
04_15 043778

=
(o) BN O

01_16_048951
01_17 038587

=
~

Page 139/ 331

Description
Frame

Motor

Striking mechanism
Oscillator
Transport Chassis
Bracket

Drive Shaft
PB-Drive Shaft
Cockpit

handle

handle complete
Weight
Parket-Set

Circuit diagram
Tool kit

Accessories

31.03.2024



1 Frame

e

=N

N

aovy /

%/

31.03.2024

Page 140/ 331



1 Frame

Item no. Article no.
015106
015054
014736
014860
014735
083960
016873
015154

© 00 N o u b~ W N -

014799
042741
038606
014835
015107

=
A W N R O

014943
059467

=
[o) INEN O,

059469

Page 141/ 331

Description

Chassis TURBO

Piston block,four-square,univ.SEE 10928

Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912
Cylinder head bolt M8x20 10.9 DIN 912
Cylindrical pin 8x30 DIN 7979

Cover Turbo

Lens head screw M6x10

SG Strap f.cover Turbo?2

Holding device f.shackle Turbo2/Extro2
Washer 6,4x30x1,25 n.DIN 522
Bracket Turbo SEE 175341

Motor Clamp 110/130

Fixing plate

Rubber sleeve

Quantity

=
o o N

HF R, H A N P H B~ P D 00 b

31.03.2024



2 Motor

Page 142 /331 31.03.2024



2 Motor

Item no. Article no. Description Quantity

1 015146 Motor 230 V Bosch Super '56 1
2 015130 Motor cover, new Turbo 1
3 175868 Suppression module Snubber 230V/115V 1
4 014860 Schnorr Washer M8 2
5 051948 Cable gland M20x1.5 1
6 017663 Tooth lock washer 4.3 Form A DIN 6797 2
7 014736 Cylinder head screw M8x30 DIN 912 2
8 015129 Toothed belt disk ZZ20 Turbo 1
9 051919 El.cord 3G2,52X0,32M black Schukost 1
10 016860 Motor plate universal Turbo 1
11 014721 Cylinder head screw M5x25 DIN 6912 4
12 014858 Schnorr washer M5 4
13 014937 Toothed belt 187 L 100 1
14 014828 Washer M8 DIN 125 A 2
15 056685 Ceramik-terminal 1
16 014724 Cylinder head screw M5x90 DIN912 1
17 017473 Cylinder head screw M4x8 DIN 84 brass 1
18 015152 Carbon brush (230V/115V Turbo/Super 1 PA 1
19 050945 Motor cpl. 230 V Turbo?2 1

Page 143/ 331 31.03.2024



1 Motor 230 V Bosch Super '56

&) -850

s @_28- 822
3 >
ol
o B,
&

Page 144 /331 31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no.

1
2
14
23
25
28
29
30
31
32
33
34
35
38
39
45
51
60
61
64
103
803
808
810
813
816
821
822
826
833
835
840
846
848

070728
017441
075505
019482
036803
081792
078700

079226
173681
039983
071400

078303
078702
088399
054436

017443

015152
078448
017444
036554
073076
033959
039983

036804
078747

Page 145/ 331

Description

Motor housing f.motor Bosch 2600W
Pole piece 230V 2600W Bosch

Ball bearing f.BoschMotorGWS26-230
Carbon brush cap

Spindle

O-Ring @79x1,8 mm

Sealing ring f.Motor GSW26

Air Distributor

Air ring stirring unit f.MotorBosch2600W
Retaining snap ring

Oil seal washer f. Turbo/Super Motor
Washer Turbo Engine Bosch

Felt Washer

Rubber ring f.Motor GSW26

Rubber ring f.Motor GSW26

Hexagon nut Bosch M10, SW14
friction bearing

Thread-forming tap. Screw

Tapping Screw

Self-Cutting Screw

Cable routing

Armature 230V

Nameplate

Carbon brush (230V/115V Turbo/Super 1 PA
Ball bearing Motor Turbo/Extro
Carbon brush holder f. Bosch Mot.
Gear block housing Boschmotor GWS26
Drive hub plate f.GWS 26-30

Cone wheel set

Oil seal washer f. Turbo/Super Motor
Fan

Pushbutton

Supporting washer f.Motor GSW26

Spring retaining ring

Quantity

R S = = T T e R e e N R e e R e N e e e T e = T = T R Y =R S R = E R N R S R SR

31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no. Description Quantity
850 Deep-Groove Ball Bearing 1
851 033961 Needle bushing 1

Page 146/ 331 31.03.2024



3 Striking mechanism

Page 147/ 331 31.03.2024



3 Striking mechanism

Item no. Article no.

1 015144
2 014938
3 015417
4 014861
5 014710
6 014856
7 014850
8 014712
9 014853
10 015145
11 014901
12 014903
13 014852
14 017079
15 014742
16 016873
17 015155
18 015156
19 015037

Page 148 /331

Description

Connecting Rod Turbo

Thoothed belt 210L050
Connecting rod bearing Turbo-/Su
Washer M10

Ball bearing 6206 2RS1 C3

Safety washer 162 DIN 472

Safety washer A17 DIN 471

Ball bearing 6305

Safety washer A30 DIN 471
Excenter Shaft Turbo

Nut key 4x4x20 DIN 6885 A

Nut key 6x6x25 DIN 6885 A
Safety washer A25 DIN 471
Bearing Block

Cylinder head screw M10x70 DIN 912 12.9
Cylindrical pin 8x30 DIN 7979
Toothed belt disk Z24

Toothed belt disk ZZ 12

Striking mechanism compl. TURBO

Quantity

R P B, DM DN R R B B NN RFP R N DN R R

31.03.2024



4 Oscillator

Page 149/ 331 31.03.2024



4 Oscillator

Item no. Article no.
014860
083960
038536
013979
015127
014763
015132
014833

© 00 N o u b~ W N -

014744
014862

=
= O

015034

Page 150/ 331

Description

Schnorr Washer M8

Cylinder head bolt M8x20 10.9 DIN 912
Blade holder Turbo2/Extro2

Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Striking foot Turbo

Countersunk screw M10x25 DIN 7991 10.9
Guide sleeve round Turbo/Bau

Washer 13 DIN 433

Cylinder head screw M12x30 DIN 912
Washer M12

Striking foot comp. Turbo

Quantity

R N N N N D P R R UWL

31.03.2024



5 Transport Chassis

Page 151/ 331 31.03.2024



5 Transport Chassis

Item no. Article no.
073575
042739
014851
041888
014860
014735

o U A W N R

Page 152 /331

Description

Chassis strap C-Stiel Turbo2

Axle chassis Turbo?2

Safety washer A20 DIN 471

Wheel for transport D140 - full rubber
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912

Quantity

N N N N P -

31.03.2024



6 Bracket

Page 153/ 331 31.03.2024



6 Bracket

Item no. Article no.
073580
073579
014736
014860
014861
042473
014817
078568

© 00 N o u b~ W N -

017549
072331

=
= O

076846

Page 154 /331

Description

Handle bracket 4xright C-handle Turbo
Handle bracket 4x left C-handle Turbo
Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Washer M10

Clamping lever GN300-78-M10-SW
Hexagon nut M10 DIN 985

Protect Foot Pad short Turbo2

Zylinder head screw M10x50 DIN 912
Flat round screw M10x85 ahnlich DIN603
Handle mounting plate 4p.C-hancpl.Turbo2

Quantity

H N N N W R M DN B R B

31.03.2024



7 Drive Shaft

Page 155/ 331 31.03.2024



7 Drive Shaft

Item no. Article no.

1 015142
2 014888
3 015135
4 015033
5 014741
6 014861
7 040003
8 040006
9 015120
10 043622
11 014809
12 040002
13 042681
14 014791
15 014874
16 014859
17 015119
18 015140
19 014902
20 014904
21 014845
22 062929
23 015164
24 015036
25 015141

Page 156 /331

Description

Drive Shaft Axle Turbo-Stripper
Wheel pin 4,2mm galv.

Driving Wheel B16

Mounting block/ Axle right Turbo
Cylinder head screw M10x45 DIN 912
Washer M10

Clutch holder f.strong spring

Clutch stop device f. strong spring
Pressure bolt Turbo '41

Emergency run unit Turbo?2

Hexagon nut M6 DIN 934

Pressure spring D263T / 11x36,5x2,20
Elastic pressure pieceM6 NLM 0300-06
Headless pin M 5x10 DIN 915
Cylindrical pin with nut

Schnorr washer M6

Clutch disc Turbo'47

Gear block Turbo'48/ Super '30

Nut key 5x5x32 DIN 6885 A

Nut key 6x6x32 DIN 6885 A

Compact ring KE 310

Cylinder head screw M6x 25 DIN 6912
Starter disc 20x40x1,0 mm

Mounting block / axle left Turbo/Sup.
Bushing 20x26x11

Quantity

P P P N B R N R P WP R P R R B B B P B> >R~ NN R

31.03.2024



4 Mounting block/ Axle right Turbo

4

Page 157 / 331 31.03.2024



4 Mounting block/ Axle right Turbo

Item no. Article no.

1 015033
2 014909
3 014859
4 014799

Page 158 /331

Description

Mounting block/ Axle right Turbo
Bushing 20x26x20

Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



18 Gear block Turbo'48/ Super '30

Page 159/ 331 31.03.2024



18 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 160/ 331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



24 Mounting block / axle left Turbo/Sup.

Page 161/ 331 31.03.2024



24 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1 015036
2 014910
3 014859
4 014799

Page 162 /331

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



8 PB-Drive Shaft

Page 163/ 331 31.03.2024



8 PB-Drive Shaft

Item no. Article no.

1 083960
2 014833
3 014888
4 015135
5 021505
6 014741
7 032752
8 032743
9 032741
10 032747
11 015140
15 033399
16 014886
17 014904
18 014861
19 014703
20 032746
21 014816
22 014845

Page 164 /331

Description

Cylinder head bolt M8x20 10.9 DIN 912
Washer 13 DIN 433

Wheel pin 4,2mm galv.

Driving Wheel B16

Gear mounting right

Cylinder head screw M10x45 DIN 912
Rubber metal buffer 40x10-M8x23 Typ D
Taking off angle rightExtro

Taking off angle left Extro

Transport axle Extro-Str

Gear block Turbo'48/ Super '30
Escapement wheel Extro-Str./VarioSilent
split pin 3,2x32 DIN 94

Nut key 6x6x32 DIN 6885 A

Washer M10

Ball-bearing 6004

Bracket Extro-Str.

Hexagon nut M8 DIN 985

Compact ring KE 310

Quantity

R = N N P P NN KRR R P P P >R P NN NN

31.03.2024



5 Gear mounting right

Page 165/ 331 31.03.2024



5 Gear mounting right

Item no. Article no.

1

2
3
4

Page 166 /331

021505
014910
014859
014799

Description

Gear mounting right
Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



11 Gear block Turbo'48/ Super '30

Page 167 / 331 31.03.2024



11 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 168 /331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



9 Cockpi

e

- ()
Ve g \\
s

31.03.2024

Page 169 /331



9 Cockpit

Item no. Article no.

1 070000
1 069778
2 070308
2 074999
3 021327
3 017439
4 051709
4 051710
5 051722
6 051914
7 076541
8 068023
9 040503
10 051918
11 039190
12 071591
12 014971
12 051437
12 070676
13 018280
14 015211
15 118141
16 068024
17 068027
18 068025
19 068026
20 136966
21 052443
22 017503
23 017507
24 067749
25 014730
26 071290
27 071895

Page 170/ 331

Description

switch housing C-Stiel wolffgreen
switch housing C-Stiel red

Cover MO C-handle green

Cover MO C-handle yellow

Contactor 230V / 20A

Contactor 100/ 115V

ETA protective switch 230V SEE 164756
ETA protective switch 120V SEE 164758
Cap for ETA switch

EJOT Screw Torx 4x16

Current limitor230V,3wire GEFI replacem.
Top hat rail 100 mm

Washer 4,3x20x1,25 n.DIN 522

El.cord 3G2,5x0,7m black w.clutch
Screw connection w.bending prot.M20x1,5
El.cord 3G2,52X0,36M black Schukost
el.cord 3G1,5x10m black without plug
El.cord 3G2,5x10m black without plug
El.cord3G2,5x0,36m black without plugUSA
Cylinder head screw M4x8 DIN 912
Cable clamp Motor Duro 2.0

Label Wolff 3D d80mm

Top hat rail through clamp grey 4x

Top hat rail protection clamp GR-GE 4x
Top hat rail through clamp blue 4x

Top hat rail through clamp grey 2x
Label emergency C-Stiel

Safety switch

Adapterattachment

Contact element open NC

cable retention

Cylinder head screw M 6x20 DIN 912
Catch screw M12x1.5

Top hat rail unclamp 6mm

Quantity

N N DA BN B R R NN AFHBR PR PR N W R B B PR NP N R BN R R R R B R R R @R

31.03.2024



9 Cockpit

Item no. Article no.

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
44
44
0.Abb.

018284
014859
076759
014715
082408
082260
082266
073578
073574
014739
073577
019776
038837
019775
017701
015046
019165
019170
051544
072723

Page 171 /331

Description
Cylinder head screw M4x12 DIN 912

Schnorr washer M6

Top hat rail endcoverplate

Cylinder head screw M3x10 DIN 912
spacing roller @3,2x@6x3

power pack 15W out:12VDC in:100-240V

USB-recessed socket with Cap
Handle C-handle Turbo 2

Grip covering @22mm

Cylinder head screw M8x45 DIN 912
Adapter C-handle Turbo 2

Rotation lock below Turbo Str.
Hydraulic-clutch Turbo?2

Rotation lock above Turbo Str.

Allen screw M4x35 DIN 7991

Twist lock Turbo

Plug 230V 3-polig Switzerland

Plug 3-pol.230V SK1 UK

CEE plug yellow 32A 3pole 115V/UK
Cable set f. ETA switch C-handle

Quantity

R P P B B N R P R N NN R R P N NN DD

31.03.2024



10 handle




10 handle

Item no. Article no.
066535
085480
038567
037953
018153
014860
039188
017786

© 00 N o u b~ W N -

017651
014995
062929

=
= O

Page 173 /331

Description

SG Outer tube C-Handle

SG Inside tube handel Turbo/Vario/Extro
Clamping lever GN300-92-M10-16-SW
Fixing pin

Hexagonal screw M 8x 22 DIN 933
Schnorr Washer M8

Cable channel handle Turbo2,Extro2,Vario
Tooth lock washer 10.5 DIN 6797
Cylinder head screw M8x16 DIN 912
Cable clamp ( 2 screws 1 cable)

Cylinder head screw M6x 25 DIN 6912

Quantity

N N N B B DN R R R B

31.03.2024



11 handle complete

Page 174/ 331 31.03.2024



11 handle complete

Item no. Article no.

1

2
3
4
5

069760
069763
069767
074998
069764

Page 175/ 331

Description

C-handle cpl. 230V/50Hz Turbo?2
C-handle cpl. 230V/50Hz Turbo2 CH
C-handle cpl. 230V/50Hz Turbo?2 rot
C-handle cpl. 230V/50Hz Turbo2 red ZEP
C-handle cpl. 230V/50Hz Turbo2 UK

Quantity

N S N

31.03.2024



12 Weight




12 Weight

Item no. Article no. Description Quantity

1 038534 Cover Turbo2 SEE 171760 1
1 052677 Cover Turbo?2 red 1
1 072285 Cover Turbo2 anthracite ZEP 1
2 038535 Additional weight, 30 kg, cpl.Turbo2 1
2 052678 Additional weight Turbo?2 red 1
2 072286 Additional weight Turbo2 red ZEP 1
3 039189 Three-star grip nut D80 x M10 1
4 042645 Three-star seized key 1
5 039234 Three-star grip screw cpl.M10x80 1

Page 177/ 331 31.03.2024



13 Parket-Set

31.03.2024

Page 178 /331



13 Parket-Set

Item no. Article no.

1 039361
2 063753
3 053415
4 083960
5 014736
6 014737
7 063752
8 073389
9 018737
10 066929
11 014860
12 013982
13 014735
14 063754
15 039362

Page 179/ 331

Description

Blade, heavy type, 350 mm

blade holder parquet deflector Turbo 2

run protection Turbo?2

Cylinder head bolt M8x20 10.9 DIN 912

Cylinder head screw M8x30 DIN 912
Cylinder head screw M8x35 DIN 912
parquet deflector new Turbo 2
Blade holder Parquet set

Washer 8,4x24x2 DIN 9021 galv.
Safety washer M 8

Schnorr Washer M8

Spare blade, 350 x 120 x 1,5 mm
Cylinder head screw M8x25 DIN 912
Parquet deflector set Turbo 2

Special blade, heavy type, 350 mm

Quantity

N N P B UN N R R R

1

o

N S I =

31.03.2024



15 Circuit diagram

11 21
51 E% L
12 22
a1 i3 [

K1 = SchitziContactor/Cortacteur

M1 = Motorimatarinoteur

-51 = Schalter/Switch/Commutateur

-52 = Not-Ausiemergency stop/arét de secours

T2 T
M1
BK 1~ M1 M
B
BU| BK| BN
-1

-Y2 = Sanftanlauf/Current limitoriLimiteur de courart 4acri
ST = Sanftaniaut/Current limtorLimiteur te courant Sadri
-1 = SehitziContactoriContacteur
=M1 = Motorimotorimoteur
|_ _______ J -5 = Schalter/SwitchiCommutateur
=52 = Not-Ausfemergency stopfarrét durgence
-B = schwarziblackinoir
-BU = blaubiuebieu
“BIN = kraunmrovnrun

- — — —

\
\
\
\
Y2 ‘
\
\
\
\

Page 180/ 331 31.03.2024



15 Circuit diagram

Page 181/ 331 31.03.2024



16 Tool kit

Page 182/ 331 31.03.2024



16 Tool kit

Item no. Article no.

1 013978
2 013979
3 013980
4 013981
5 013982
6 014959
7 014956
8 017027
9 014955
10 017660
11 017647
12 042645
13 040603
14 039361
15 038933
16 013983
17 014991
18 017666
19 017601
20 017612
21 019141
22 033204

Page 183 /331

Description

Spare blades, 350 x 60 x 1,0 mm, 10 pcs.
Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Spare blades, 200 x 60 x 1,5 mm, 10 pcs.
Spare blades, 150 x 60 x 1,5 mm, 10 pcs.

Spare blade, 350 x 120 x 1,5 mm
Hexagonal screw key SW8 DIN 911
Hexagonal screw key SW5 DIN 911
Hexagonal screw key SW4 DIN 911
Hexagonal screw key SW2.5 DIN 911
Hexagonal screw key SW2 DIN 911
Blade protection 350mm

Three-star seized key

Carrying belt for tools

Blade, heavy type, 350 mm

U-Blade 350mm bottom cutting edge
U-Blade 350mm top cutting edge
Grease gun PT120

Sliding sleeve 55x55 Turbo/ Super
Open-end wrench SW17

Double fork wrench sw10/13 mm
T-handle 6-kt SW 6

Blade protection LederTurbo/Extro/Super

Quantity

R S = T = T T e T R e R S R R R R e N N e e e = = i

31.03.2024



17 Accessories

Item no. Article no.

1

2
3
4
5

015315
015809
054064
036690
036742

Page 184 /331

Description

Hearing protectors

Safety gloves 1 pair

Tool bag green - Wolff

Extension cord 3G1,5x10 black Schuko
Extension cord 3G1,5x10 black CH

Quantity

N S N

31.03.2024



5 Turbo2 EU (2832/2018 - 03258/2020)

31.03.2024

Page 185/ 331



5 Turbo2 EU (2832/2018 - 03258/2020)

Item no. Article no.

03_01_038587
01_02_050946
01_03_038587
01_04_038587
04_05_043778
04_06_076846
01_07_038587
04_08_043778
05_09_043778

© 00 N o u b~ W N -

=
o

05_10 043778
05 11 043778
01_12 038587

[ R S R =
w N

01_13 063754
04_15 043778

=
(o) BN O

01_16_048951
01_17 038587

=
~

Page 186 /331

Description
Frame

Motor

Striking mechanism
Oscillator
Transport Chassis
Bracket

Drive Shaft
PB-Drive Shaft
Cockpit

handle

handle complete
Weight
Parket-Set

Circuit diagram
Tool kit

Accessories

31.03.2024



1 Frame

e

=N

N

aovy /

%/

31.03.2024

Page 187 /331



1 Frame

Item no. Article no.
015106
015054
014736
014860
014735
083960
016873
015154

© 00 N o u b~ W N -

014799
042741
038606
014835
015107

=
A W N R O

014943
059467

=
[o) INEN O,

059469

Page 188 /331

Description

Chassis TURBO

Piston block,four-square,univ.SEE 10928

Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912
Cylinder head bolt M8x20 10.9 DIN 912
Cylindrical pin 8x30 DIN 7979

Cover Turbo

Lens head screw M6x10

SG Strap f.cover Turbo?2

Holding device f.shackle Turbo2/Extro2
Washer 6,4x30x1,25 n.DIN 522
Bracket Turbo SEE 175341

Motor Clamp 110/130

Fixing plate

Rubber sleeve

Quantity

=
o o N

HF R, H A N P H B~ P D 00 b

31.03.2024



2 Motor

Page 189/ 331 31.03.2024



2 Motor

Item no. Article no. Description Quantity

1 015146 Motor 230 V Bosch Super '56 1
2 015130 Motor cover, new Turbo 1
3 175868 Suppression module Snubber 230V/115V 1
4 014860 Schnorr Washer M8 2
5 051948 Cable gland M20x1.5 1
6 017663 Tooth lock washer 4.3 Form A DIN 6797 2
7 014736 Cylinder head screw M8x30 DIN 912 2
8 015129 Toothed belt disk ZZ20 Turbo 1
9 051919 El.cord 3G2,52X0,32M black Schukost 1
10 016860 Motor plate universal Turbo 1
11 014721 Cylinder head screw M5x25 DIN 6912 4
12 014858 Schnorr washer M5 4
13 014937 Toothed belt 187 L 100 1
14 014828 Washer M8 DIN 125 A 2
15 056685 Ceramik-terminal 1
16 014724 Cylinder head screw M5x90 DIN912 1
17 017473 Cylinder head screw M4x8 DIN 84 brass 1
18 015152 Carbon brush (230V/115V Turbo/Super 1 PA 1
19 050945 Motor cpl. 230 V Turbo?2 1

Page 190/ 331 31.03.2024



1 Motor 230 V Bosch Super '56

&) -850

s @_28- 822
3 >
ol
o B,
&

Page 191/ 331 31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no.

1
2
14
23
25
28
29
30
31
32
33
34
35
38
39
45
51
60
61
64
103
803
808
810
813
816
821
822
826
833
835
840
846
848

070728
017441
075505
019482
036803
081792
078700

079226
173681
039983
071400

078303
078702
088399
054436

017443

015152
078448
017444
036554
073076
033959
039983

036804
078747

Page 192 /331

Description

Motor housing f.motor Bosch 2600W
Pole piece 230V 2600W Bosch

Ball bearing f.BoschMotorGWS26-230
Carbon brush cap

Spindle

O-Ring @79x1,8 mm

Sealing ring f.Motor GSW26

Air Distributor

Air ring stirring unit f.MotorBosch2600W
Retaining snap ring

Oil seal washer f. Turbo/Super Motor
Washer Turbo Engine Bosch

Felt Washer

Rubber ring f.Motor GSW26

Rubber ring f.Motor GSW26

Hexagon nut Bosch M10, SW14
friction bearing

Thread-forming tap. Screw

Tapping Screw

Self-Cutting Screw

Cable routing

Armature 230V

Nameplate

Carbon brush (230V/115V Turbo/Super 1 PA
Ball bearing Motor Turbo/Extro
Carbon brush holder f. Bosch Mot.
Gear block housing Boschmotor GWS26
Drive hub plate f.GWS 26-30

Cone wheel set

Oil seal washer f. Turbo/Super Motor
Fan

Pushbutton

Supporting washer f.Motor GSW26

Spring retaining ring

Quantity

R S = = T T e R e e N R e e R e N e e e T e = T = T R Y =R S R = E R N R S R SR

31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no. Description Quantity
850 Deep-Groove Ball Bearing 1
851 033961 Needle bushing 1

Page 193/ 331 31.03.2024



3 Striking mechanism

Page 194/ 331 31.03.2024



3 Striking mechanism

Item no. Article no.

1 015144
2 014938
3 015417
4 014861
5 014710
6 014856
7 014850
8 014712
9 014853
10 015145
11 014901
12 014903
13 014852
14 017079
15 014742
16 016873
17 015155
18 015156
19 015037

Page 195/ 331

Description

Connecting Rod Turbo

Thoothed belt 210L050
Connecting rod bearing Turbo-/Su
Washer M10

Ball bearing 6206 2RS1 C3

Safety washer 162 DIN 472

Safety washer A17 DIN 471

Ball bearing 6305

Safety washer A30 DIN 471
Excenter Shaft Turbo

Nut key 4x4x20 DIN 6885 A

Nut key 6x6x25 DIN 6885 A
Safety washer A25 DIN 471
Bearing Block

Cylinder head screw M10x70 DIN 912 12.9
Cylindrical pin 8x30 DIN 7979
Toothed belt disk Z24

Toothed belt disk ZZ 12

Striking mechanism compl. TURBO

Quantity

R P B, DM DN R R B B NN RFP R N DN R R

31.03.2024



4 Oscillator

Page 196/ 331 31.03.2024



4 Oscillator

Item no. Article no.
014860
083960
038536
013979
015127
014763
015132
014833

© 00 N o u b~ W N -

014744
014862

=
= O

015034

Page 197 /331

Description

Schnorr Washer M8

Cylinder head bolt M8x20 10.9 DIN 912
Blade holder Turbo2/Extro2

Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Striking foot Turbo

Countersunk screw M10x25 DIN 7991 10.9
Guide sleeve round Turbo/Bau

Washer 13 DIN 433

Cylinder head screw M12x30 DIN 912
Washer M12

Striking foot comp. Turbo

Quantity

R N N N N D P R R UWL

31.03.2024



5 Transport Chassis

Page 198/ 331 31.03.2024



5 Transport Chassis

Item no. Article no.
073575
042739
014851
041888
014860
014735

o U A W N R

Page 199 /331

Description

Chassis strap C-Stiel Turbo2

Axle chassis Turbo?2

Safety washer A20 DIN 471

Wheel for transport D140 - full rubber
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912

Quantity

N N N N P -

31.03.2024



6 Bracket

Page 200/ 331 31.03.2024



6 Bracket

Item no. Article no.
073580
073579
014736
014860
014861
042473
014817
078568

© 00 N o u b~ W N -

017549
072331

=
= O

076846

Page 201 /331

Description

Handle bracket 4xright C-handle Turbo
Handle bracket 4x left C-handle Turbo
Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Washer M10

Clamping lever GN300-78-M10-SW
Hexagon nut M10 DIN 985

Protect Foot Pad short Turbo2

Zylinder head screw M10x50 DIN 912
Flat round screw M10x85 ahnlich DIN603
Handle mounting plate 4p.C-hancpl.Turbo2

Quantity

H N N N W R M DN B R B

31.03.2024



7 Drive Shaft

Page 202/ 331 31.03.2024



7 Drive Shaft

Item no. Article no.

1 015142
2 014888
3 015135
4 015033
5 014741
6 014861
7 040003
8 040006
9 015120
10 043622
11 014809
12 040002
13 042681
14 014791
15 014874
16 014859
17 015119
18 015140
19 014902
20 014904
21 014845
22 062929
23 015164
24 015036
25 015141

Page 203 /331

Description

Drive Shaft Axle Turbo-Stripper
Wheel pin 4,2mm galv.

Driving Wheel B16

Mounting block/ Axle right Turbo
Cylinder head screw M10x45 DIN 912
Washer M10

Clutch holder f.strong spring

Clutch stop device f. strong spring
Pressure bolt Turbo '41

Emergency run unit Turbo?2

Hexagon nut M6 DIN 934

Pressure spring D263T / 11x36,5x2,20
Elastic pressure pieceM6 NLM 0300-06
Headless pin M 5x10 DIN 915
Cylindrical pin with nut

Schnorr washer M6

Clutch disc Turbo'47

Gear block Turbo'48/ Super '30

Nut key 5x5x32 DIN 6885 A

Nut key 6x6x32 DIN 6885 A

Compact ring KE 310

Cylinder head screw M6x 25 DIN 6912
Starter disc 20x40x1,0 mm

Mounting block / axle left Turbo/Sup.
Bushing 20x26x11

Quantity

P P P N B R N R P WP R P R R B B B P B> >R~ NN R

31.03.2024



4 Mounting block/ Axle right Turbo

4

Page 204 / 331 31.03.2024



4 Mounting block/ Axle right Turbo

Item no. Article no.

1 015033
2 014909
3 014859
4 014799

Page 205/ 331

Description

Mounting block/ Axle right Turbo
Bushing 20x26x20

Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



18 Gear block Turbo'48/ Super '30

Page 206/ 331 31.03.2024



18 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 207 / 331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



24 Mounting block / axle left Turbo/Sup.

Page 208 / 331 31.03.2024



24 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1 015036
2 014910
3 014859
4 014799

Page 209/ 331

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



8 PB-Drive Shaft

Page 210/ 331 31.03.2024



8 PB-Drive Shaft

Item no. Article no.

1 083960
2 014833
3 014888
4 015135
5 021505
6 014741
7 032752
8 032743
9 032741
10 032747
11 015140
12 015142
13 014902
14 015036
15 033399
16 014886
17 014904
18 014861
19 014703
20 032746
21 014816
22 014845

Page 211 /331

Description

Cylinder head bolt M8x20 10.9 DIN 912
Washer 13 DIN 433

Wheel pin 4,2mm galv.

Driving Wheel B16

Gear mounting right

Cylinder head screw M10x45 DIN 912
Rubber metal buffer 40x10-M8x23 Typ D
Taking off angle rightExtro

Taking off angle left Extro

Transport axle Extro-Str

Gear block Turbo'48/ Super '30

Drive Shaft Axle Turbo-Stripper

Nut key 5x5x32 DIN 6885 A

Mounting block / axle left Turbo/Sup.
Escapement wheel Extro-Str./VarioSilent
split pin 3,2x32 DIN 94

Nut key 6x6x32 DIN 6885 A

Washer M10

Ball-bearing 6004

Bracket Extro-Str.

Hexagon nut M8 DIN 985

Compact ring KE 310

Quantity

P R N N DM B NN R N HBR B B R RP R B B N NDNDN

31.03.2024



5 Gear mounting right

Page 212/ 331 31.03.2024



5 Gear mounting right

Item no. Article no.

1

2
3
4

Page 213 /331

021505
014910
014859
014799

Description

Gear mounting right
Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



11 Gear block Turbo'48/ Super '30

Page 214/ 331 31.03.2024



11 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 215/ 331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



14 Mounting block / axle left Turbo/Sup.

Page 216/ 331 31.03.2024



14 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1 015036
2 014910
3 014859
4 014799

Page 217 /331

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



9 Cockpit

3\
e

31.03.2024

Page 218/ 331



9 Cockpit

Item no. Article no.

1 070000
1 069778
2 070308
2 074999
3 021327
4 051709
4 051710
5 051722
6 051914
7 173701
8 068023
9 040503
10 051918
11 084796
12 071591
12 014971
12 051437
13 018280
14 085487
15 118141
16 068024
17 068027
18 068025
20 136966
21 052443
22 017503
23 017507
24 067749
25 014730
26 071290
27 071895
29 014859
30 076759
31 014715

Page 219/ 331

Description

switch housing C-Stiel wolffgreen
switch housing C-Stiel red

Cover MO C-handle green

Cover MO C-handle yellow

Contactor 230V / 20A

ETA protective switch 230V SEE 164756
ETA protective switch 120V SEE 164758
Cap for ETA switch

EJOT Screw Torx 4x16

Soft start Turbo stripper

Top hat rail 100 mm

Washer 4,3x20x1,25 n.DIN 522
El.cord 3G2,5x0,7m black w.clutch
Cable gland SR-M 20x1,5KB11-13mm
El.cord 3G2,52X0,36M black Schukost
el.cord 3G1,5x10m black without plug
El.cord 3G2,5x10m black without plug
Cylinder head screw M4x8 DIN 912
Cover for anti-rotation device Turbo
Label Wolff 3D d80mm

Top hat rail through clamp grey 4x
Top hat rail protection clamp GR-GE 4x
Top hat rail through clamp blue 4x
Label emergency C-Stiel

Safety switch

Adapterattachment

Contact element open NC

cable retention

Cylinder head screw M 6x20 DIN 912
Catch screw M12x1.5

Top hat rail unclamp 6mm

Schnorr washer M6

Top hat rail endcoverplate

Cylinder head screw M3x10 DIN 912

Quantity

N N A NN DM RPN R R BN RN R R W R R PR N R NP PR NP R R B PR R P @R

31.03.2024



9 Cockpit

Item no. Article no.

32
33
34
35
36
37
38
39
40
41
42
43
44
44
44
45
0.Abb.

082408
082260
082266
073578
073574
014739
073577
019776
038837
019775
017701
015046
069305
019170
051544
056885
072723

Page 220/ 331

Description
spacing roller @3,2x@6x3

power pack 15W out:12VDC in:100-240V
USB-recessed socket with Cap

Handle C-handle Turbo 2

Grip covering @22mm

Cylinder head screw M8x45 DIN 912
Adapter C-handle Turbo 2

Rotation lock below Turbo Str.
Hydraulic-clutch Turbo?2

Rotation lock above Turbo Str.

Allen screw M4x35 DIN 7991

Twist lock Turbo

Male 3-Prong Straight Plug 15A 125V USA
Plug 3-pol.230V SK1 UK

CEE plug yellow 32A 3pole 115V/UK
Varistor Cobra 09

Cable set f. ETA switch C-handle

Quantity

P Rk R B B R N R R B N NN R R BN

31.03.2024



10 handle




10 handle

Item no. Article no.
066535
085480
038567
037953
018153
014860
039188
017786

© 00 N o u b~ W N -

017651
014995

=
= O

014731
014735
014816

[
w N

Page 222 /331

Description

SG Outer tube C-Handle

SG Inside tube handel Turbo/Vario/Extro
Clamping lever GN300-92-M10-16-SW
Fixing pin

Hexagonal screw M 8x 22 DIN 933
Schnorr Washer M8

Cable channel handle Turbo2,Extro2,Vario
Tooth lock washer 10.5 DIN 6797
Cylinder head screw M8x16 DIN 912
Cable clamp ( 2 screws 1 cable)
Cylinder head screw M6x25 DIN 912
Cylinder head screw M8x25 DIN 912
Hexagon nut M8 DIN 985

Quantity

P P N N B B R B~ N R B B R

31.03.2024



11 handle complete

31.03.2024

Page 223 /331



11 handle complete

Item no. Article no.

1

2
3
4
5

069760
069763
069767
074998
069764

Page 224 / 331

Description

C-handle cpl. 230V/50Hz Turbo?2
C-handle cpl. 230V/50Hz Turbo2 CH
C-handle cpl. 230V/50Hz Turbo?2 rot
C-handle cpl. 230V/50Hz Turbo2 red ZEP
C-handle cpl. 230V/50Hz Turbo2 UK

Quantity

N S N

31.03.2024



12 Weight




12 Weight

Item no. Article no. Description Quantity

1 038534 Cover Turbo2 SEE 171760 1
1 052677 Cover Turbo?2 red 1
1 072285 Cover Turbo2 anthracite ZEP 1
2 038535 Additional weight, 30 kg, cpl.Turbo2 1
2 052678 Additional weight Turbo?2 red 1
2 072286 Additional weight Turbo2 red ZEP 1
3 039189 Three-star grip nut D80 x M10 1
4 042645 Three-star seized key 1
5 039234 Three-star grip screw cpl.M10x80 1

Page 226/ 331 31.03.2024



13 Parket-Set

31.03.2024

Page 227 / 331



13 Parket-Set

Item no. Article no.

1 039361
2 063753
3 053415
4 083960
5 014736
6 014737
7 063752
8 073389
9 018737
10 066929
11 014860
12 013982
13 014735
14 063754
15 039362

Page 228 /331

Description

Blade, heavy type, 350 mm

blade holder parquet deflector Turbo 2

run protection Turbo?2

Cylinder head bolt M8x20 10.9 DIN 912

Cylinder head screw M8x30 DIN 912
Cylinder head screw M8x35 DIN 912
parquet deflector new Turbo 2
Blade holder Parquet set

Washer 8,4x24x2 DIN 9021 galv.
Safety washer M 8

Schnorr Washer M8

Spare blade, 350 x 120 x 1,5 mm
Cylinder head screw M8x25 DIN 912
Parquet deflector set Turbo 2

Special blade, heavy type, 350 mm

Quantity

N N P B UN N R R R

1

o

N S I =

31.03.2024



15 Circuit diagram

11 21
51 E% L
12 22
a1 i3 [

K1 = SchitziContactor/Cortacteur

M1 = Motorimatarinoteur

-51 = Schalter/Switch/Commutateur

-52 = Not-Ausiemergency stop/arét de secours

T2 T
M1
BK 1~ M1 M
B
BU| BK| BN
-1

-Y2 = Sanftanlauf/Current limitoriLimiteur de courart 4acri
ST = Sanftaniaut/Current limtorLimiteur te courant Sadri
-1 = SehitziContactoriContacteur
=M1 = Motorimotorimoteur
|_ _______ J -5 = Schalter/SwitchiCommutateur
=52 = Not-Ausfemergency stopfarrét durgence
-B = schwarziblackinoir
-BU = blaubiuebieu
“BIN = kraunmrovnrun

- — — —

\
\
\
\
Y2 ‘
\
\
\
\

Page 229/ 331 31.03.2024



15 Circuit diagram

Page 230/ 331 31.03.2024



16 Tool kit

Page 231/ 331 31.03.2024



16 Tool kit

Item no. Article no.

1 013978
2 013979
3 013980
4 013981
5 013982
6 014959
7 014956
8 017027
9 014955
10 017660
11 017647
12 042645
13 040603
14 039361
15 038933
16 013983
17 014991
18 017666
19 017601
20 017612
21 019141
22 033204

Page 232 /331

Description

Spare blades, 350 x 60 x 1,0 mm, 10 pcs.
Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Spare blades, 200 x 60 x 1,5 mm, 10 pcs.
Spare blades, 150 x 60 x 1,5 mm, 10 pcs.

Spare blade, 350 x 120 x 1,5 mm
Hexagonal screw key SW8 DIN 911
Hexagonal screw key SW5 DIN 911
Hexagonal screw key SW4 DIN 911
Hexagonal screw key SW2.5 DIN 911
Hexagonal screw key SW2 DIN 911
Blade protection 350mm

Three-star seized key

Carrying belt for tools

Blade, heavy type, 350 mm

U-Blade 350mm bottom cutting edge
U-Blade 350mm top cutting edge
Grease gun PT120

Sliding sleeve 55x55 Turbo/ Super
Open-end wrench SW17

Double fork wrench sw10/13 mm
T-handle 6-kt SW 6

Blade protection LederTurbo/Extro/Super

Quantity

R S = T = T T e T R e R S R R R R e N N e e e = = i

31.03.2024



17 Accessories

Item no. Article no.

1

2
3
4
5

015315
015809
054064
036690
036742

Page 233 /331

Description

Hearing protectors

Safety gloves 1 pair

Tool bag green - Wolff

Extension cord 3G1,5x10 black Schuko
Extension cord 3G1,5x10 black CH

Quantity

N S N

31.03.2024



6 Turbo2 EU (03259/2020 - 03852/2023)

31.03.2024

Page 234 /331



6 Turbo2 EU (03259/2020 - 03852/2023)

Item no. Article no.

06_01_043778
01_02_050946
01_03_038587
01_04_038587
04_05_043778
04_06_076846
01_07_038587
04_08_043778
05_09_043778

© 00 N o u b~ W N -

=
o

05_10 043778
05 11 043778
01_12 038587

[ R S R =
w N

01_13 063754
04_15 043778

=
(o) BN O

06_16_048951
01_17 038587

=
~

Page 235/ 331

Description
Frame

Motor

Striking mechanism
Oscillator
Transport Chassis
Bracket

Drive Shaft
PB-Drive Shaft
Cockpit

handle

handle complete
Weight
Parket-Set

Circuit diagram
Tool kit

Accessories

31.03.2024



1l Frame

Page 236 /331

13

13

17
12

14
15
16

31.03.2024



1 Frame

Item no. Article no.

1 015106
2 010928
3 014736
4 014860
5 014735
6 016873
7 015154
8 014799
9 042741
10 038606
11 014835
12 015107
13 083960
14 014943
15 059467
16 059469
17 010583

Page 237 /331

Description

Chassis TURBO

Piston block square cpl. univ. Turbo
Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912
Cylindrical pin 8x30 DIN 7979

Cover Turbo

Lens head screw M6x10

SG Strap f.cover Turbo?2

Holding device f.shackle Turbo2/Extro2
Washer 6,4x30x1,25 n.DIN 522
Bracket Turbo SEE 175341

Cylinder head bolt M8x20 10.9 DIN 912
Motor Clamp 110/130

Fixing plate

Rubber sleeve

Cone for hood 20° Turbo?2

Quantity

=
A o N

A R R RH 0O M BN KRB R N R M BN

31.03.2024



2 Motor

Page 238/ 331 31.03.2024



2 Motor

Item no. Article no. Description Quantity

1 015146 Motor 230 V Bosch Super '56 1
2 015130 Motor cover, new Turbo 1
3 175868 Suppression module Snubber 230V/115V 1
4 014860 Schnorr Washer M8 2
5 051948 Cable gland M20x1.5 1
6 017663 Tooth lock washer 4.3 Form A DIN 6797 2
7 014736 Cylinder head screw M8x30 DIN 912 2
8 015129 Toothed belt disk ZZ20 Turbo 1
9 051919 El.cord 3G2,52X0,32M black Schukost 1
10 016860 Motor plate universal Turbo 1
11 014721 Cylinder head screw M5x25 DIN 6912 4
12 014858 Schnorr washer M5 4
13 014937 Toothed belt 187 L 100 1
14 014828 Washer M8 DIN 125 A 2
15 056685 Ceramik-terminal 1
16 014724 Cylinder head screw M5x90 DIN912 1
17 017473 Cylinder head screw M4x8 DIN 84 brass 1
18 015152 Carbon brush (230V/115V Turbo/Super 1 PA 1
19 050945 Motor cpl. 230 V Turbo?2 1

Page 239/ 331 31.03.2024



1 Motor 230 V Bosch Super '56

&) -850

s @_28- 822
3 >
ol
o B,
&

Page 240/ 331 31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no.

1
2
14
23
25
28
29
30
31
32
33
34
35
38
39
45
51
60
61
64
103
803
808
810
813
816
821
822
826
833
835
840
846
848

070728
017441
075505
019482
036803
081792
078700

079226
173681
039983
071400

078303
078702
088399
054436

017443

015152
078448
017444
036554
073076
033959
039983

036804
078747

Page 241/ 331

Description

Motor housing f.motor Bosch 2600W
Pole piece 230V 2600W Bosch

Ball bearing f.BoschMotorGWS26-230
Carbon brush cap

Spindle

O-Ring @79x1,8 mm

Sealing ring f.Motor GSW26

Air Distributor

Air ring stirring unit f.MotorBosch2600W
Retaining snap ring

Oil seal washer f. Turbo/Super Motor
Washer Turbo Engine Bosch

Felt Washer

Rubber ring f.Motor GSW26

Rubber ring f.Motor GSW26

Hexagon nut Bosch M10, SW14
friction bearing

Thread-forming tap. Screw

Tapping Screw

Self-Cutting Screw

Cable routing

Armature 230V

Nameplate

Carbon brush (230V/115V Turbo/Super 1 PA
Ball bearing Motor Turbo/Extro
Carbon brush holder f. Bosch Mot.
Gear block housing Boschmotor GWS26
Drive hub plate f.GWS 26-30

Cone wheel set

Oil seal washer f. Turbo/Super Motor
Fan

Pushbutton

Supporting washer f.Motor GSW26

Spring retaining ring

Quantity

R S = = T T e R e e N R e e R e N e e e T e = T = T R Y =R S R = E R N R S R SR

31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no. Description Quantity
850 Deep-Groove Ball Bearing 1
851 033961 Needle bushing 1

Page 242/ 331 31.03.2024



3 Striking mechanism

Page 243/ 331 31.03.2024



3 Striking mechanism

Item no. Article no.

1 015144
2 014938
3 015417
4 014861
5 014710
6 014856
7 014850
8 014712
9 014853
10 015145
11 014901
12 014903
13 014852
14 017079
15 014742
16 016873
17 015155
18 015156
19 015037

Page 244 /331

Description

Connecting Rod Turbo

Thoothed belt 210L050
Connecting rod bearing Turbo-/Su
Washer M10

Ball bearing 6206 2RS1 C3

Safety washer 162 DIN 472

Safety washer A17 DIN 471

Ball bearing 6305

Safety washer A30 DIN 471
Excenter Shaft Turbo

Nut key 4x4x20 DIN 6885 A

Nut key 6x6x25 DIN 6885 A
Safety washer A25 DIN 471
Bearing Block

Cylinder head screw M10x70 DIN 912 12.9
Cylindrical pin 8x30 DIN 7979
Toothed belt disk Z24

Toothed belt disk ZZ 12

Striking mechanism compl. TURBO

Quantity

R P B, DM DN R R B B NN RFP R N DN R R

31.03.2024



4 Oscillator

Page 245/ 331 31.03.2024



4 Oscillator

Item no. Article no.
014860
014735
038536
013979
015127
014763
015132
014833

© 00 N o u b~ W N -

014744
014862

=
= O

015034

Page 246 / 331

Description

Schnorr Washer M8

Cylinder head screw M8x25 DIN 912
Blade holder Turbo2/Extro2

Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Striking foot Turbo

Countersunk screw M10x25 DIN 7991 10.9
Guide sleeve round Turbo/Bau

Washer 13 DIN 433

Cylinder head screw M12x30 DIN 912
Washer M12

Striking foot comp. Turbo

Quantity

R N N N N D P R R UWL

31.03.2024



5 Transport Chassis

Page 247/ 331 31.03.2024



5 Transport Chassis

Item no. Article no.
073575
042739
014851
041888
014860
014735

o U A W N R

Page 248 / 331

Description

Chassis strap C-Stiel Turbo2

Axle chassis Turbo?2

Safety washer A20 DIN 471

Wheel for transport D140 - full rubber
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912

Quantity

N N N N P -

31.03.2024



6 Bracket

Page 249/ 331 31.03.2024



6 Bracket

Item no. Article no.
073580
073579
014736
014860
014861
042473
014817
078568

© 00 N o u b~ W N -

017549
072331

=
= O

076846

Page 250/ 331

Description

Handle bracket 4xright C-handle Turbo
Handle bracket 4x left C-handle Turbo
Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Washer M10

Clamping lever GN300-78-M10-SW
Hexagon nut M10 DIN 985

Protect Foot Pad short Turbo2

Zylinder head screw M10x50 DIN 912
Flat round screw M10x85 ahnlich DIN603
Handle mounting plate 4p.C-hancpl.Turbo2

Quantity

H N N N W R M DN B R B

31.03.2024



7 Drive Shaft

Page 251/ 331 31.03.2024



7 Drive Shaft

Item no. Article no.

1 015142
2 014888
3 015135
4 015033
5 014741
6 014861
7 040003
8 040006
9 015120
10 043622
11 014809
12 040002
13 042681
14 014791
15 014874
16 014859
17 015119
18 015140
19 014902
20 014904
21 014845
22 062929
23 015164
24 015036
25 015141

Page 252 /331

Description

Drive Shaft Axle Turbo-Stripper
Wheel pin 4,2mm galv.

Driving Wheel B16

Mounting block/ Axle right Turbo
Cylinder head screw M10x45 DIN 912
Washer M10

Clutch holder f.strong spring

Clutch stop device f. strong spring
Pressure bolt Turbo '41

Emergency run unit Turbo?2

Hexagon nut M6 DIN 934

Pressure spring D263T / 11x36,5x2,20
Elastic pressure pieceM6 NLM 0300-06
Headless pin M 5x10 DIN 915
Cylindrical pin with nut

Schnorr washer M6

Clutch disc Turbo'47

Gear block Turbo'48/ Super '30

Nut key 5x5x32 DIN 6885 A

Nut key 6x6x32 DIN 6885 A

Compact ring KE 310

Cylinder head screw M6x 25 DIN 6912
Starter disc 20x40x1,0 mm

Mounting block / axle left Turbo/Sup.
Bushing 20x26x11

Quantity

P P P N B R N R P WP R P R R B B B P B> >R~ NN R

31.03.2024



4 Mounting block/ Axle right Turbo

4

Page 253/ 331 31.03.2024



4 Mounting block/ Axle right Turbo

Item no. Article no.

1 015033
2 014909
3 014859
4 014799

Page 254 /331

Description

Mounting block/ Axle right Turbo
Bushing 20x26x20

Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



18 Gear block Turbo'48/ Super '30

Page 255/ 331 31.03.2024



18 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 256 / 331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



24 Mounting block / axle left Turbo/Sup.

Page 257 / 331 31.03.2024



24 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1 015036
2 014910
3 014859
4 014799

Page 258 /331

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



8 PB-Drive Shaft

Page 259/ 331 31.03.2024



8 PB-Drive Shaft

Item no. Article no.

1 083960
2 014833
3 014888
4 015135
5 021505
6 014741
7 032752
8 032743
9 032741
10 032747
11 015140
12 015142
13 014902
14 015036
15 033399
16 014886
17 014904
18 014861
19 014703
20 032746
21 014816
22 014845

Page 260/ 331

Description

Cylinder head bolt M8x20 10.9 DIN 912
Washer 13 DIN 433

Wheel pin 4,2mm galv.

Driving Wheel B16

Gear mounting right

Cylinder head screw M10x45 DIN 912
Rubber metal buffer 40x10-M8x23 Typ D
Taking off angle rightExtro

Taking off angle left Extro

Transport axle Extro-Str

Gear block Turbo'48/ Super '30

Drive Shaft Axle Turbo-Stripper

Nut key 5x5x32 DIN 6885 A

Mounting block / axle left Turbo/Sup.
Escapement wheel Extro-Str./VarioSilent
split pin 3,2x32 DIN 94

Nut key 6x6x32 DIN 6885 A

Washer M10

Ball-bearing 6004

Bracket Extro-Str.

Hexagon nut M8 DIN 985

Compact ring KE 310

Quantity

P R N N DM B NN R N HBR B B R RP R B B N NDNDN

31.03.2024



5 Gear mounting right

Page 261/ 331 31.03.2024



5 Gear mounting right

Item no. Article no.

1

2
3
4

Page 262 /331

021505
014910
014859
014799

Description

Gear mounting right
Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



11 Gear block Turbo'48/ Super '30

Page 263/ 331 31.03.2024



11 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 264 / 331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



14 Mounting block / axle left Turbo/Sup.

Page 265/ 331 31.03.2024



14 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1 015036
2 014910
3 014859
4 014799

Page 266 / 331

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



9 Cockpit

3\
e

31.03.2024

Page 267/ 331



9 Cockpit

Item no. Article no.

1 070000
1 069778
2 070308
2 074999
3 021327
4 051709
4 051710
5 051722
6 051914
7 173701
8 068023
9 040503
10 051918
11 084796
12 071591
12 014971
12 051437
13 018280
14 085487
15 118141
16 068024
17 068027
18 068025
20 136966
21 052443
22 017503
23 017507
24 067749
25 014730
26 071290
27 071895
29 014859
30 076759
31 014715

Page 268 /331

Description

switch housing C-Stiel wolffgreen
switch housing C-Stiel red

Cover MO C-handle green

Cover MO C-handle yellow

Contactor 230V / 20A

ETA protective switch 230V SEE 164756
ETA protective switch 120V SEE 164758
Cap for ETA switch

EJOT Screw Torx 4x16

Soft start Turbo stripper

Top hat rail 100 mm

Washer 4,3x20x1,25 n.DIN 522
El.cord 3G2,5x0,7m black w.clutch
Cable gland SR-M 20x1,5KB11-13mm
El.cord 3G2,52X0,36M black Schukost
el.cord 3G1,5x10m black without plug
El.cord 3G2,5x10m black without plug
Cylinder head screw M4x8 DIN 912
Cover for anti-rotation device Turbo
Label Wolff 3D d80mm

Top hat rail through clamp grey 4x
Top hat rail protection clamp GR-GE 4x
Top hat rail through clamp blue 4x
Label emergency C-Stiel

Safety switch

Adapterattachment

Contact element open NC

cable retention

Cylinder head screw M 6x20 DIN 912
Catch screw M12x1.5

Top hat rail unclamp 6mm

Schnorr washer M6

Top hat rail endcoverplate

Cylinder head screw M3x10 DIN 912

Quantity

N N A NN DM RPN R R BN RN R R W R R PR N R NP PR NP R R B PR R P @R

31.03.2024



9 Cockpit

Item no. Article no.

32
33
34
35
36
37
38
39
40
41
42
43
44
44
44
45
0.Abb.

082408
082260
082266
073578
073574
014739
073577
019776
038837
019775
017701
015046
069305
019170
051544
056885
072723

Page 269 /331

Description
spacing roller @3,2x@6x3

power pack 15W out:12VDC in:100-240V
USB-recessed socket with Cap

Handle C-handle Turbo 2

Grip covering @22mm

Cylinder head screw M8x45 DIN 912
Adapter C-handle Turbo 2

Rotation lock below Turbo Str.
Hydraulic-clutch Turbo?2

Rotation lock above Turbo Str.

Allen screw M4x35 DIN 7991

Twist lock Turbo

Male 3-Prong Straight Plug 15A 125V USA
Plug 3-pol.230V SK1 UK

CEE plug yellow 32A 3pole 115V/UK
Varistor Cobra 09

Cable set f. ETA switch C-handle

Quantity

P Rk R B B R N R R B N NN R R BN

31.03.2024



10 handle




10 handle

Item no. Article no.
066535
085480
038567
037953
018153
014860
039188
017786

© 00 N o u b~ W N -

017651
014995

=
= O

014731
014735
014816

[
w N

Page 271 /331

Description

SG Outer tube C-Handle

SG Inside tube handel Turbo/Vario/Extro
Clamping lever GN300-92-M10-16-SW
Fixing pin

Hexagonal screw M 8x 22 DIN 933
Schnorr Washer M8

Cable channel handle Turbo2,Extro2,Vario
Tooth lock washer 10.5 DIN 6797
Cylinder head screw M8x16 DIN 912
Cable clamp ( 2 screws 1 cable)
Cylinder head screw M6x25 DIN 912
Cylinder head screw M8x25 DIN 912
Hexagon nut M8 DIN 985

Quantity

P P N N B B R B~ N R B B R

31.03.2024



11 handle complete

31.03.2024

Page 272 /331



11 handle complete

Item no. Article no.

1

2
3
4
5

069760
069763
069767
074998
069764

Page 273 /331

Description

C-handle cpl. 230V/50Hz Turbo?2
C-handle cpl. 230V/50Hz Turbo2 CH
C-handle cpl. 230V/50Hz Turbo?2 rot
C-handle cpl. 230V/50Hz Turbo2 red ZEP
C-handle cpl. 230V/50Hz Turbo2 UK

Quantity

N S N

31.03.2024



12 Weight




12 Weight

Item no. Article no. Description Quantity

1 082659 Cover Turbo - with cone 1
1 1
1 1
2 038535 Additional weight, 30 kg, cpl.Turbo2 1
2 052678 Additional weight Turbo?2 red 1
2 072286 Additional weight Turbo2 red ZEP 1
3 039189 Three-star grip nut D80 x M10 1
4 042645 Three-star seized key 1
5 039234 Three-star grip screw cpl.M10x80 1

Page 275/ 331 31.03.2024



13 Parket-Set

31.03.2024

Page 276 / 331



13 Parket-Set

Item no. Article no.

1 039361
2 063753
3 053415
4 083960
5 014736
6 014737
7 063752
8 073389
9 018737
10 066929
11 014860
12 013982
13 014735
14 063754
15 039362

Page 277 /331

Description

Blade, heavy type, 350 mm

blade holder parquet deflector Turbo 2

run protection Turbo?2

Cylinder head bolt M8x20 10.9 DIN 912

Cylinder head screw M8x30 DIN 912
Cylinder head screw M8x35 DIN 912
parquet deflector new Turbo 2
Blade holder Parquet set

Washer 8,4x24x2 DIN 9021 galv.
Safety washer M 8

Schnorr Washer M8

Spare blade, 350 x 120 x 1,5 mm
Cylinder head screw M8x25 DIN 912
Parquet deflector set Turbo 2

Special blade, heavy type, 350 mm

Quantity

N N P B UN N R R R

1

o

N S I =

31.03.2024



15 Circuit diagram

11 21
51 E% L
12 22
a1 i3 [

K1 = SchitziContactor/Cortacteur

M1 = Motorimatarinoteur

-51 = Schalter/Switch/Commutateur

-52 = Not-Ausiemergency stop/arét de secours

T2 T
M1
BK 1~ M1 M
B
BU| BK| BN
-1

-Y2 = Sanftanlauf/Current limitoriLimiteur de courart 4acri
ST = Sanftaniaut/Current limtorLimiteur te courant Sadri
-1 = SehitziContactoriContacteur
=M1 = Motorimotorimoteur
|_ _______ J -5 = Schalter/SwitchiCommutateur
=52 = Not-Ausfemergency stopfarrét durgence
-B = schwarziblackinoir
-BU = blaubiuebieu
“BIN = kraunmrovnrun

- — — —

\
\
\
\
Y2 ‘
\
\
\
\

Page 278/ 331 31.03.2024



15 Circuit diagram

Page 279/ 331 31.03.2024



16 Tool kit

Page 280/ 331 31.03.2024



16 Tool kit

Item no. Article no.

1 013978
2 013979
3 013980
4 013981
5 013982
6 014959
7 014956
8 017027
9 014955
10 017660
11 017647
12 042645
13 040603
14 039361
15 038933
16 013983
17 017666
18 017601
19 017612
20 019141
21 033204
22 087733
23 087466

Page 281 /331

Description

Spare blades, 350 x 60 x 1,0 mm, 10 pcs.
Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Spare blades, 200 x 60 x 1,5 mm, 10 pcs.
Spare blades, 150 x 60 x 1,5 mm, 10 pcs.
Spare blade, 350 x 120 x 1,5 mm
Hexagonal screw key SW8 DIN 911
Hexagonal screw key SW5 DIN 911
Hexagonal screw key SW4 DIN 911
Hexagonal screw key SW2.5 DIN 911
Hexagonal screw key SW2 DIN 911

Blade protection 350mm

Three-star seized key

Carrying belt for tools

Blade, heavy type, 350 mm

U-Blade 350mm bottom cutting edge
U-Blade 350mm top cutting edge

Sliding sleeve 55x55 Turbo/ Super
Open-end wrench SW17

Double fork wrench sw10/13 mm
T-handle 6-kt SW 6

Blade protection LederTurbo/Extro/Super
Lagermeister WHS 2002 500g SR-cartridge
Two-hand grease gun SEE 176568

Quantity

N = = = = T T T e e e S R S R e R R S S N = e

31.03.2024



17 Accessories

Item no. Article no.
015315
015809
054064
036690
036742
087466
087733

N~ o o AW NP

Page 282 /331

Description

Hearing protectors

Safety gloves 1 pair

Tool bag green - Wolff

Extension cord 3G1,5x10 black Schuko
Extension cord 3G1,5x10 black CH
Two-hand grease gun SEE 176568
Lagermeister WHS 2002 500g SR-cartridge

Quantity

R = T T R e e

31.03.2024



6 Turbo2 EU (03853/2023 - heute)

Page 283/ 331 31.03.2024



6 Turbo2 EU (03853/2023 - heute)

Item no. Article no.

© 00 N o u b~ W N -

e e
N o U1 W N R O

07_01 043778
01_02_050946
01_03_038587
01_04_038587
04_05 043778
04_06_076846
01_07_038587
04_08_043778
07_09 043778
07_10_043778
07_11 043778
01_12 038587
07_13_063754
04 15 043778
06_16_048951
01_17 038587

Page 284 /331

Description
Frame

Motor

Striking mechanism
Oscillator
Transport Chassis
Bracket

Drive Shaft
PB-Drive Shaft
Cockpit

handle

handle complete
Weight
Parket-Set

Circuit diagram
Tool kit

Accessories

31.03.2024



1 Frame




1 Frame

Item no. Article no.

1 169309
2 169310
3 170468
4 175341
5 014860
6 083960
7 017651
9 014876
10 014736
11 042741
12 014735
13 038606
14 059467
15 059469
16 014943
17 015154
18 014799
19 014835
20 010928

Page 286 / 331

Description

Chassis TURBO M12

Sheet metal shielding Turbo M12

Cone screw 20° M12 Turbo

Bracket Turbo M12

Schnorr Washer M8

Cylinder head bolt M8x20 10.9 DIN 912
Cylinder head screw M8x16 DIN 912
Cylindrical pin 8x 40 DIN 7979
Cylinder head screw M8x30 DIN 912
SG Strap f.cover Turbo?2

Cylinder head screw M8x25 DIN 912
Holding device f.shackle Turbo2/Extro2
Fixing plate

Rubber sleeve

Motor Clamp 110/130

Cover Turbo

Lens head screw M6x10

Washer 6,4x30x1,25 n.DIN 522

Piston block square cpl. univ. Turbo

Quantity

O NG

=
S

[ T N e T e Y N = e I N S I N

31.03.2024



2 Motor

Page 287/ 331 31.03.2024



2 Motor

Item no. Article no. Description Quantity

1 015146 Motor 230 V Bosch Super '56 1
2 015130 Motor cover, new Turbo 1
3 175868 Suppression module Snubber 230V/115V 1
4 014860 Schnorr Washer M8 2
5 051948 Cable gland M20x1.5 1
6 017663 Tooth lock washer 4.3 Form A DIN 6797 2
7 014736 Cylinder head screw M8x30 DIN 912 2
8 015129 Toothed belt disk ZZ20 Turbo 1
9 051919 El.cord 3G2,52X0,32M black Schukost 1
10 016860 Motor plate universal Turbo 1
11 014721 Cylinder head screw M5x25 DIN 6912 4
12 014858 Schnorr washer M5 4
13 014937 Toothed belt 187 L 100 1
14 014828 Washer M8 DIN 125 A 2
15 056685 Ceramik-terminal 1
16 014724 Cylinder head screw M5x90 DIN912 1
17 017473 Cylinder head screw M4x8 DIN 84 brass 1
18 015152 Carbon brush (230V/115V Turbo/Super 1 PA 1
19 050945 Motor cpl. 230 V Turbo?2 1

Page 288/ 331 31.03.2024



1 Motor 230 V Bosch Super '56

&) -850

s @_28- 822
3 >
ol
o B,
&

Page 289/ 331 31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no.

1
2
14
23
25
28
29
30
31
32
33
34
35
38
39
45
51
60
61
64
103
803
808
810
813
816
821
822
826
833
835
840
846
848

070728
017441
075505
019482
036803
081792
078700

079226
173681
039983
071400

078303
078702
088399
054436

017443

015152
078448
017444
036554
073076
033959
039983

036804
078747

Page 290/ 331

Description

Motor housing f.motor Bosch 2600W
Pole piece 230V 2600W Bosch

Ball bearing f.BoschMotorGWS26-230
Carbon brush cap

Spindle

O-Ring @79x1,8 mm

Sealing ring f.Motor GSW26

Air Distributor

Air ring stirring unit f.MotorBosch2600W
Retaining snap ring

Oil seal washer f. Turbo/Super Motor
Washer Turbo Engine Bosch

Felt Washer

Rubber ring f.Motor GSW26

Rubber ring f.Motor GSW26

Hexagon nut Bosch M10, SW14
friction bearing

Thread-forming tap. Screw

Tapping Screw

Self-Cutting Screw

Cable routing

Armature 230V

Nameplate

Carbon brush (230V/115V Turbo/Super 1 PA
Ball bearing Motor Turbo/Extro
Carbon brush holder f. Bosch Mot.
Gear block housing Boschmotor GWS26
Drive hub plate f.GWS 26-30

Cone wheel set

Oil seal washer f. Turbo/Super Motor
Fan

Pushbutton

Supporting washer f.Motor GSW26

Spring retaining ring

Quantity

R S = = T T e R e e N R e e R e N e e e T e = T = T R Y =R S R = E R N R S R SR

31.03.2024



1 Motor 230 V Bosch Super '56

Item no. Article no. Description Quantity
850 Deep-Groove Ball Bearing 1
851 033961 Needle bushing 1

Page 291/ 331 31.03.2024



3 Striking mechanism

Page 292/ 331 31.03.2024



3 Striking mechanism

Item no. Article no.

1 015144
2 014938
3 015417
4 014861
5 014710
6 014856
7 014850
8 014712
9 014853
10 015145
11 014901
12 014903
13 014852
14 017079
15 014742
16 016873
17 015155
18 015156
19 015037

Page 293 /331

Description

Connecting Rod Turbo

Thoothed belt 210L050
Connecting rod bearing Turbo-/Su
Washer M10

Ball bearing 6206 2RS1 C3

Safety washer 162 DIN 472

Safety washer A17 DIN 471

Ball bearing 6305

Safety washer A30 DIN 471
Excenter Shaft Turbo

Nut key 4x4x20 DIN 6885 A

Nut key 6x6x25 DIN 6885 A
Safety washer A25 DIN 471
Bearing Block

Cylinder head screw M10x70 DIN 912 12.9
Cylindrical pin 8x30 DIN 7979
Toothed belt disk Z24

Toothed belt disk ZZ 12

Striking mechanism compl. TURBO

Quantity

R P B, DM DN R R B B NN RFP R N DN R R

31.03.2024



4 Oscillator

Page 294/ 331 31.03.2024



4 Oscillator

Item no. Article no.
014860
014735
038536
013979
015127
014763
015132
014833

© 00 N o u b~ W N -

014744
014862

=
= O

015034

Page 295/ 331

Description

Schnorr Washer M8

Cylinder head screw M8x25 DIN 912
Blade holder Turbo2/Extro2

Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Striking foot Turbo

Countersunk screw M10x25 DIN 7991 10.9
Guide sleeve round Turbo/Bau

Washer 13 DIN 433

Cylinder head screw M12x30 DIN 912
Washer M12

Striking foot comp. Turbo

Quantity

R N N N N D P R R UWL

31.03.2024



5 Transport Chassis

Page 296/ 331 31.03.2024



5 Transport Chassis

Item no. Article no.
073575
042739
014851
041888
014860
014735

o U A W N R

Page 297 /331

Description

Chassis strap C-Stiel Turbo2

Axle chassis Turbo?2

Safety washer A20 DIN 471

Wheel for transport D140 - full rubber
Schnorr Washer M8

Cylinder head screw M8x25 DIN 912

Quantity

N N N N P -

31.03.2024



6 Bracket

Page 298/ 331 31.03.2024



6 Bracket

Item no. Article no.
073580
073579
014736
014860
014861
042473
014817
078568

© 00 N o u b~ W N -

017549
072331

=
= O

076846

Page 299 /331

Description

Handle bracket 4xright C-handle Turbo
Handle bracket 4x left C-handle Turbo
Cylinder head screw M8x30 DIN 912
Schnorr Washer M8

Washer M10

Clamping lever GN300-78-M10-SW
Hexagon nut M10 DIN 985

Protect Foot Pad short Turbo2

Zylinder head screw M10x50 DIN 912
Flat round screw M10x85 ahnlich DIN603
Handle mounting plate 4p.C-hancpl.Turbo2

Quantity

H N N N W R M DN B R B

31.03.2024



7 Drive Shaft

Page 300/ 331 31.03.2024



7 Drive Shaft

Item no. Article no.

1 015142
2 014888
3 015135
4 015033
5 014741
6 014861
7 040003
8 040006
9 015120
10 043622
11 014809
12 040002
13 042681
14 014791
15 014874
16 014859
17 015119
18 015140
19 014902
20 014904
21 014845
22 062929
23 015164
24 015036
25 015141

Page 301 /331

Description

Drive Shaft Axle Turbo-Stripper
Wheel pin 4,2mm galv.

Driving Wheel B16

Mounting block/ Axle right Turbo
Cylinder head screw M10x45 DIN 912
Washer M10

Clutch holder f.strong spring

Clutch stop device f. strong spring
Pressure bolt Turbo '41

Emergency run unit Turbo?2

Hexagon nut M6 DIN 934

Pressure spring D263T / 11x36,5x2,20
Elastic pressure pieceM6 NLM 0300-06
Headless pin M 5x10 DIN 915
Cylindrical pin with nut

Schnorr washer M6

Clutch disc Turbo'47

Gear block Turbo'48/ Super '30

Nut key 5x5x32 DIN 6885 A

Nut key 6x6x32 DIN 6885 A

Compact ring KE 310

Cylinder head screw M6x 25 DIN 6912
Starter disc 20x40x1,0 mm

Mounting block / axle left Turbo/Sup.
Bushing 20x26x11

Quantity

P P P N B R N R P WP R P R R B B B P B> >R~ NN R

31.03.2024



4 Mounting block/ Axle right Turbo

4

Page 302 /331 31.03.2024



4 Mounting block/ Axle right Turbo

Item no. Article no.

1 015033
2 014909
3 014859
4 014799

Page 303 /331

Description

Mounting block/ Axle right Turbo
Bushing 20x26x20

Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



18 Gear block Turbo'48/ Super '30

Page 304 /331 31.03.2024



18 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 305/ 331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



24 Mounting block / axle left Turbo/Sup.

Page 306/ 331 31.03.2024



24 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1 015036
2 014910
3 014859
4 014799

Page 307 /331

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



8 PB-Drive Shaft

Page 308/ 331 31.03.2024



8 PB-Drive Shaft

Item no. Article no.

1 083960
2 014833
3 014888
4 015135
5 021505
6 014741
7 032752
8 032743
9 032741
10 032747
11 015140
12 015142
13 014902
14 015036
15 033399
16 014886
17 014904
18 014861
19 014703
20 032746
21 014816
22 014845

Page 309 /331

Description

Cylinder head bolt M8x20 10.9 DIN 912
Washer 13 DIN 433

Wheel pin 4,2mm galv.

Driving Wheel B16

Gear mounting right

Cylinder head screw M10x45 DIN 912
Rubber metal buffer 40x10-M8x23 Typ D
Taking off angle rightExtro

Taking off angle left Extro

Transport axle Extro-Str

Gear block Turbo'48/ Super '30

Drive Shaft Axle Turbo-Stripper

Nut key 5x5x32 DIN 6885 A

Mounting block / axle left Turbo/Sup.
Escapement wheel Extro-Str./VarioSilent
split pin 3,2x32 DIN 94

Nut key 6x6x32 DIN 6885 A

Washer M10

Ball-bearing 6004

Bracket Extro-Str.

Hexagon nut M8 DIN 985

Compact ring KE 310

Quantity

P R N N DM B NN R N HBR B B R RP R B B N NDNDN

31.03.2024



5 Gear mounting right

Page 310/ 331 31.03.2024



5 Gear mounting right

Item no. Article no.

1

2
3
4

Page 311 /331

021505
014910
014859
014799

Description

Gear mounting right
Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



11 Gear block Turbo'48/ Super '30

Page 312/ 331 31.03.2024



11 Gear block Turbo'48/ Super '30

Item no. Article no.

1 017852
2 017851
3 017837
4 017865
5 015158
6 014909
7 017953
8 014736
9 016873
10 014911
11 014914
12 014865
13 017712
14 015159
15 015160
16 014706
17 063181

Page 313 /331

Description

Pinion Z 50

Pinion Z 49

Gear block housing TURBO

Gear cover TURBO

Small pinion ZZ14 TURBO

Bushing 20x26x20

Bush 20x26x20

Cylinder head screw M8x30 DIN 912
Cylindrical pin 8x30 DIN 7979
Sealing Ring Cu 8x11.5x1 DIN 7603
Lubricating nippel H1 M6

Needle bearing BK 1516 A

sealing ring 120x2 f.Turbo gearing
Oil seal ring 38x52x7 WA

Support washer

Ball-bearing 6008 2RS1 C3

0O-Ring 8x2

Quantity

N N P B B N R MNP R R R R B P

31.03.2024



14 Mounting block / axle left Turbo/Sup.

Page 314/ 331 31.03.2024



14 Mounting block / axle left Turbo/Sup.

Item no. Article no.

1 015036
2 014910
3 014859
4 014799

Page 315/ 331

Description

Mounting block / axle left Turbo/Sup.

Bushing 20x26x30
Schnorr washer M6

Lens head screw M6x10

Quantity

N e e

31.03.2024



9 Cockpit

32 28 33

Page 316/ 331 31.03.2024



9 Cockpit

Item no. Article no.

1 163923
2 056488
3 169492
4 056885
5 084796
6 070308
7 118141
8 014730
9 014859
10 073578
11 073574
12 038837
13 085487
14 019775
15 019776
16 017701
17 071591
18 051918
19 067749
20 173228
21 052443
22 082266
23 164755
24 136966
25 164913
26 169201
27 068023
28 082260
29 018280
30 040503
31 017630
32 053439
33 017629
34 076759

Page 317 /331

Description

Switch housing chill cast uni green
Lens head screw M4x 8

Spacer Stud M4x10mm SW7 BiTurbo
Varistor Cobra 09

Cable gland SR-M 20x1,5KB11-13mm
Cover MO C-handle green

Label Wolff 3D d80mm

Cylinder head screw M 6x20 DIN 912
Schnorr washer M6

Handle C-handle Turbo 2

Grip covering @22mm
Hydraulic-clutch Turbo?2

Cover for anti-rotation device Turbo
Rotation lock above Turbo Str.
Rotation lock below Turbo Str.

Allen screw M4x35 DIN 7991

El.cord 3G2,52X0,36M black Schukost
El.cord 3G2,5x0,7m black w.clutch
cable retention

Front panel Turbo?2

Safety switch

USB-recessed socket with Cap

ETA protective switch 230V 2021
Label emergency C-Stiel

Splash water protection ETA switch 2021
Mounting plate chill cast

Top hat rail 100 mm

power pack 15W out:12VDC in:100-240V
Cylinder head screw M4x8 DIN 912
Washer 4,3x20x1,25 n.DIN 522
Hexagon nut M 4 DIN 934

Cylinder head screw M3x6 DIN 912
Hexagon nut M3 DIN 934

Top hat rail endcoverplate

Quantity

N W W N NN R R R R B B R R R PR B B N PR R P B NP MNP R N R DM OO R

31.03.2024



9 Cockpit

Item no. Article no.

35
36
37
38
39
40
41
42
43
44
45
0.Abb.

068025
068024
071895
068027
173701
015046
021327
014736
068566
071290
015046
072723

Page 318 /331

Description
Top hat rail through clamp blue 4x

Top hat rail through clamp grey 4x
Top hat rail unclamp 6mm

Top hat rail protection clamp GR-GE 4x
Soft start Turbo stripper

Twist lock Turbo

Contactor 230V / 20A

Cylinder head screw M8x30 DIN 912
Stopper @13,0x0,75 black

Catch screw M12x1.5

Twist lock Turbo

Cable set f. ETA switch C-handle

Quantity

P P P N N B P P P N NN

31.03.2024



10 handle

.
U &
o
0
’ “
/" ./ 2
8
/
a\ 1 6
% S
A

Page 319/ 331 31.03.2024



10 handle

Item no. Article no.
1 169287
3 014829
4 067245
5 039188
6 014860
7 018153
8 173046
9 014995
10 014731
11 014735
12 014816

Page 320/ 331

Description

Outer tube handle Turbo S007
Washer M10 DIN 125 A

hexagon head screw M10x 14 DIN 933
Cable channel handle Turbo2,Extro2,Vario
Schnorr Washer M8

Hexagonal screw M 8x 22 DIN 933

SG Inside tube handel Turbo S007
Cable clamp ( 2 screws 1 cable)
Cylinder head screw M6x25 DIN 912
Cylinder head screw M8x25 DIN 912
Hexagon nut M8 DIN 985

Quantity

N N N N B N A P N NP

31.03.2024



11 handle complete

31.03.2024

Page 321 /331



11 handle complete

Item no. Article no.

1

2
3
4
5

069760
069763
069767
074998
069764

Page 322 /331

Description

C-handle cpl. 230V/50Hz Turbo?2
C-handle cpl. 230V/50Hz Turbo2 CH
C-handle cpl. 230V/50Hz Turbo?2 rot
C-handle cpl. 230V/50Hz Turbo2 red ZEP
C-handle cpl. 230V/50Hz Turbo2 UK

Quantity

N S N

31.03.2024



12 Weight




12 Weight

Item no. Article no. Description Quantity

1 082659 Cover Turbo - with cone 1
1 1
1 1
2 038535 Additional weight, 30 kg, cpl.Turbo2 1
2 052678 Additional weight Turbo?2 red 1
2 072286 Additional weight Turbo2 red ZEP 1
3 039189 Three-star grip nut D80 x M10 1
4 042645 Three-star seized key 1
5 039234 Three-star grip screw cpl.M10x80 1

Page 324 /331 31.03.2024



13 Parket-Set

Page 325/ 331 31.03.2024



13 Parket-Set

Item no. Article no.

1 039361
2 063753
3 172789
4 172785
5 014736
6 014737
7 063752
8 073389
9 018737
10 066929
11 014860
12 013982
13 014735
14 063754
15 039362

Page 326 /331

Description

Blade, heavy type, 350 mm

blade holder parquet deflector Turbo 2
Underride protection left Turbo2
Underride protection right Turbo2
Cylinder head screw M8x30 DIN 912
Cylinder head screw M8x35 DIN 912
parquet deflector new Turbo 2
Blade holder Parquet set

Washer 8,4x24x2 DIN 9021 galv.
Safety washer M 8

Schnorr Washer M8

Spare blade, 350 x 120 x 1,5 mm
Cylinder head screw M8x25 DIN 912
Parquet deflector set Turbo 2

Special blade, heavy type, 350 mm

Quantity

A~ N N NN

10

30

10

31.03.2024



15 Circuit diagram

11 21
51 E% L
12 22
a1 i3 [

K1 = SchitziContactor/Cortacteur

M1 = Motorimatarinoteur

-51 = Schalter/Switch/Commutateur

-52 = Not-Ausiemergency stop/arét de secours

T2 T
M1
BK 1~ M1 M
B
BU| BK| BN
-1

-Y2 = Sanftanlauf/Current limitoriLimiteur de courart 4acri
ST = Sanftaniaut/Current limtorLimiteur te courant Sadri
-1 = SehitziContactoriContacteur
=M1 = Motorimotorimoteur
|_ _______ J -5 = Schalter/SwitchiCommutateur
=52 = Not-Ausfemergency stopfarrét durgence
-B = schwarziblackinoir
-BU = blaubiuebieu
“BIN = kraunmrovnrun

- — — —

\
\
\
\
Y2 ‘
\
\
\
\

Page 327/ 331 31.03.2024



15 Circuit diagram

Page 328/ 331 31.03.2024



16 Tool kit

Page 329/ 331 31.03.2024



16 Tool kit

Item no. Article no.

1 013978
2 013979
3 013980
4 013981
5 013982
6 014959
7 014956
8 017027
9 014955
10 017660
11 017647
12 042645
13 040603
14 039361
15 038933
16 013983
17 017666
18 017601
19 017612
20 019141
21 033204
22 087733
23 087466

Page 330/331

Description

Spare blades, 350 x 60 x 1,0 mm, 10 pcs.
Spare blades, 350 x 60 x 1,5 mm, 10 pcs.
Spare blades, 200 x 60 x 1,5 mm, 10 pcs.
Spare blades, 150 x 60 x 1,5 mm, 10 pcs.
Spare blade, 350 x 120 x 1,5 mm
Hexagonal screw key SW8 DIN 911
Hexagonal screw key SW5 DIN 911
Hexagonal screw key SW4 DIN 911
Hexagonal screw key SW2.5 DIN 911
Hexagonal screw key SW2 DIN 911

Blade protection 350mm

Three-star seized key

Carrying belt for tools

Blade, heavy type, 350 mm

U-Blade 350mm bottom cutting edge
U-Blade 350mm top cutting edge

Sliding sleeve 55x55 Turbo/ Super
Open-end wrench SW17

Double fork wrench sw10/13 mm
T-handle 6-kt SW 6

Blade protection LederTurbo/Extro/Super
Lagermeister WHS 2002 500g SR-cartridge
Two-hand grease gun SEE 176568

Quantity

N = = = = T T T e e e S R S R e R R S S N = e

31.03.2024



17 Accessories

Item no. Article no.
015315
015809
054064
036690
036742
087466
087733

N~ o o AW NP

Page 331 /331

Description

Hearing protectors

Safety gloves 1 pair

Tool bag green - Wolff

Extension cord 3G1,5x10 black Schuko
Extension cord 3G1,5x10 black CH
Two-hand grease gun SEE 176568
Lagermeister WHS 2002 500g SR-cartridge

Quantity

R = T T R e e

31.03.2024


http://www.tcpdf.org

	Table of contents
	1 Turbo2 EU (0001/2006-0313/2007)
	1 Frame
	2 Motor
	1 Motor 230 V Bosch  Super '56

	3 Striking mechanism
	4 Oscillator
	5 Transport Chassis
	6 Bracket
	7 Drive Shaft
	4 Mounting block/ Axle right Turbo
	18 Gear block  Turbo'48/ Super '30
	24 Mounting block / axle left Turbo/Sup.

	9 Cockpit
	10 handle
	11 handle complete
	12 Weight
	13 Parket-Set
	15 Circuit diagram
	16 Tool kit
	17 Accessories

	2 Turbo2 EU (0314/2007- 0679/2008)
	1 Frame
	2 Motor
	1 Motor 230 V Bosch  Super '56

	3 Striking mechanism
	4 Oscillator
	5 Transport Chassis
	6 Bracket
	7 Drive Shaft
	4 Mounting block/ Axle right Turbo
	18 Gear block  Turbo'48/ Super '30
	24 Mounting block / axle left Turbo/Sup.

	9 Cockpit
	10 handle
	11 handle complete
	12 Weight
	13 Parket-Set
	15 Circuit diagram
	16 Tool kit
	17 Accessories

	3 Turbo2 EU (0680/2008-1834/2014)
	1 Frame
	2 Motor
	1 Motor 230 V Bosch  Super '56

	3 Striking mechanism
	4 Oscillator
	5 Transport Chassis
	6 Bracket
	7 Drive Shaft
	4 Mounting block/ Axle right Turbo
	18 Gear block  Turbo'48/ Super '30
	24 Mounting block / axle left Turbo/Sup.

	8 PB-Drive Shaft
	5 Gear mounting right
	11 Gear block  Turbo'48/ Super '30
	14 Mounting block / axle left Turbo/Sup.

	9 Cockpit
	10 handle
	11 handle complete
	12 Weight
	13 Parket-Set
	14 Bracket 4 positions
	15 Circuit diagram
	16 Tool kit
	17 Accessories

	4 Turbo2 EU (1835/2014 - 2831/2018)
	1 Frame
	2 Motor
	1 Motor 230 V Bosch  Super '56

	3 Striking mechanism
	4 Oscillator
	5 Transport Chassis
	6 Bracket
	7 Drive Shaft
	4 Mounting block/ Axle right Turbo
	18 Gear block  Turbo'48/ Super '30
	24 Mounting block / axle left Turbo/Sup.

	8 PB-Drive Shaft
	5 Gear mounting right
	11 Gear block  Turbo'48/ Super '30

	9 Cockpit
	10 handle
	11 handle complete
	12 Weight
	13 Parket-Set
	15 Circuit diagram
	16 Tool kit
	17 Accessories

	5 Turbo2 EU (2832/2018 - 03258/2020)
	1 Frame
	2 Motor
	1 Motor 230 V Bosch  Super '56

	3 Striking mechanism
	4 Oscillator
	5 Transport Chassis
	6 Bracket
	7 Drive Shaft
	4 Mounting block/ Axle right Turbo
	18 Gear block  Turbo'48/ Super '30
	24 Mounting block / axle left Turbo/Sup.

	8 PB-Drive Shaft
	5 Gear mounting right
	11 Gear block  Turbo'48/ Super '30
	14 Mounting block / axle left Turbo/Sup.

	9 Cockpit
	10 handle
	11 handle complete
	12 Weight
	13 Parket-Set
	15 Circuit diagram
	16 Tool kit
	17 Accessories

	6 Turbo2 EU (03259/2020 - 03852/2023)
	1 Frame
	2 Motor
	1 Motor 230 V Bosch  Super '56

	3 Striking mechanism
	4 Oscillator
	5 Transport Chassis
	6 Bracket
	7 Drive Shaft
	4 Mounting block/ Axle right Turbo
	18 Gear block  Turbo'48/ Super '30
	24 Mounting block / axle left Turbo/Sup.

	8 PB-Drive Shaft
	5 Gear mounting right
	11 Gear block  Turbo'48/ Super '30
	14 Mounting block / axle left Turbo/Sup.

	9 Cockpit
	10 handle
	11 handle complete
	12 Weight
	13 Parket-Set
	15 Circuit diagram
	16 Tool kit
	17 Accessories

	6 Turbo2 EU (03853/2023 - heute)
	1 Frame
	2 Motor
	1 Motor 230 V Bosch  Super '56

	3 Striking mechanism
	4 Oscillator
	5 Transport Chassis
	6 Bracket
	7 Drive Shaft
	4 Mounting block/ Axle right Turbo
	18 Gear block  Turbo'48/ Super '30
	24 Mounting block / axle left Turbo/Sup.

	8 PB-Drive Shaft
	5 Gear mounting right
	11 Gear block  Turbo'48/ Super '30
	14 Mounting block / axle left Turbo/Sup.

	9 Cockpit
	10 handle
	11 handle complete
	12 Weight
	13 Parket-Set
	15 Circuit diagram
	16 Tool kit
	17 Accessories


